w
=l
=

B3 e

|

F
&
PR

FCC Radio Test Report
FCC ID: ACJ-TNPA6600

This report concerns (check one): [X]Original Grant [ ]Class | Change [ IClass Il Change

Project No. . 1710C249

Equipment . Wireless LAN MODULE

Model Name : TNPA6600

Applicant . Panasonic Corporation of North America

Address :  Two Riverfront Plaza, 9th Floor Newark New Jersey

United States

Date of Receipt : Oct. 25, 2017

Date of Test : Oct. 25, 2017 ~ Nov. 21, 2017
Issued Date : Nov. 22, 2017
Tested by : BTLInc.

Ty ..
Testing Engineer : Ji_ ﬁj ,_j'f.‘.':m?

(Jivey Jiang)—'
/ .
Technical Manager : ,_S /ﬁ a-wn /(-’9/0

(Shawn Xiao)

Authorized Signatory : 9@]/65( /%@0

(David Mao)

BTI. I NCOC.

No.3, Jinshagang 1st Road, Shixia, Dalang Town, Dongguan,
Guangdong, China.
TEL: +86-769-8318-3000 FAX: +86-769-8319-6000

NV(AD)

TESTING
NVLAP LAB CODE 200783-0

Report No.: BTL-FCCP-2-1710C249 Page 1 of 504



3L

CN

&
YRR

B e

,f,

Declaration

BTL represents to the client that testing is done in accordance with standard procedures as applicable and
that test instruments used has been calibrated with standards traceable to international standard(s) and/or
national standard(s).

BTL's reports apply only to the specific samples tested under conditions. It is manufacture’s responsibility
to ensure that additional production units of this model are manufactured with the identical electrical and
mechanical components. BTLshall have no liability for any declarations, inferences or generalizations
drawn by the client or others from BTL issued reports.

BTL'’s report must not be used by the client to claim product certification, approval, or endorsement by
NVLAP, NIST, or any agency of the Federal Government.

This report is the confidential property of the client. As a mutual protection to the clients, the public and
BTL-self, extracts from the test report shall not be reproduced except in full with BTL’s authorized written
approval.

BTL’s laboratory quality assurance procedures are in compliance with the ISO Guide 17025 requirements,
and accredited by the conformity assessment authorities listed in this test report.

Limitation
For the use of the authority's logo is limited unless the Test Standard(s)/Scope(s)/Item(s) mentioned in this
test report is (are) included in the conformity assessment authorities acceptance respective.
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1. CERTIFICATION

Equipment : Wireless LAN MODULE
Brand Name : Panasonic
Model Name : TNPA6600

Applicant : Panasonic Corporation

Manufacturer : Panasonic Corporation

Address : 1006, Oaza Kadoma, Kadoma-shi, Osaka, Japan

Factory : China Hualu Panasonic AVC Networks Co.,Ltd

Address : No.01 Hua Road,Qixianling,High Technology Zone,Dalian,Liaoning,China

Date of Test : Oct. 25, 2017 ~ Nov. 21, 2017
Test Sample : Engineering Sample
Standard(s) : FCC Partl5, Subpart E(15.407) / ANSI C63.10-2013

The above equipment has been tested and found compliance with the requirement of the relative
standards by BTL Inc.

The test data, data evaluation, and equipment configuration contained in our test report (Ref No.
BTL-FCCP-2-1710C249) were obtained utilizing the test procedures, test instruments, test sites
that has been accredited by the Authority of NVLAP according to the ISO-17025 quality
assessment standard and technical standard(s).

Report No.: BTL-FCCP-2-1710C249 Page 6 of 504
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2. SUMMARY OF TEST RESULTS
Test procedures according to the technical standard(s):
FCC Part15, Subpart E(15.407)
Stgndqrd(s) Test Item Judgment Remark
ection

15.207 AC Power L_mg Conducted PASS

Emissions
15.407(a) 26dB Spectrum Bandwidth PASS
15.407(a) Maximum Clljonducted Output PASS

ower

15.407(a) Power Spectral Density PASS
15.407(a) Radiated Emissions PASS
15.407(b) Band Edge Emissions PASS
15.407(qg) Frequency Stability PASS
15.203 Antenna Requirements PASS

NOTE:

(2)” N/A” denotes test is not applicable in this test report.

Report No.: BTL-FCCP-2-1710C249
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2.1 TEST FACILITY

approximately 95 %.

A. Conducted Measurement:

The test facilities used to collect the test data in this report is at the location of No.3,Jinshagang
1st Road, Shixia, Dalang Town, Dongguan, Guangdong, China.
BTL's test firm number for FCC: 854385
BTL's designation number for FCC: CN5020

2.2 MEASUREMENT UNCERTAINTY
Where relevant, the following measurement uncertainty levels have been estimated for tests
performed on the EUT as specified in CISPR 16-4-2. The BTL measurement uncertainty is less
than the CISPR 16-4-2 U, requirement.

The reported uncertainty of measurement y + U, where expanded uncertainty U is based on a
standard uncertainty multiplied by a coverage factor of k=2, providing a level of confidence of

Test Site | Method Measurement Frequency Range U, (dB)
DG-C02 | CISPR 150 KHz ~ 30MHz 1.94
B. Radiated Measurement:
. Measurement Frequency Ant.
Test Site | Method Range H/V U, (dB)
9kHz~30MHz V 3.79
9kHz~30MHz H 3.57
30MHz ~ 200MHz Vv 3.82
30MHz ~ 200MHz H 3.60
200MHz ~ 1,000MHz V 3.86
DG-CBO3 | CISPR 200MHz ~ 1,000MHz H 3.94
1GHz~18GHz Vv 3.12
1GHz~18GHz H 3.68
18GHz~40GHz V 4.15
18GHz~40GHz H 4.14

Note: Unless specifically mentioned, the uncertainty of measurement has not been taken into
account to declare the compliance or non-compliance to the specification.

Report No.: BTL-FCCP-2-1710C249
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3. GENERAL INFORMATION
3.1 GENERAL DESCRIPTION OF EUT
Equipment Wireless LAN MODULE
Brand Name Panasonic
Model Name TNPA6600
Model Difference NA
UNII-1: 5150-5250MHz
Overation Erequenc UNII-2A: 5250-5350MHz
P quency UNII-2C: 5470-5725MHz
UNII-3: 5725-5850MHz
Modulation Type OFDM
Bit Rate of Transmitter 866.7Mbps
802.11a: 18.83dBm
802.11n (20M): 18.94dBm
Output Power (Max.)for UNII-1 802.11n (40M): 18.45dBm
(2TX) 802.11ac (20M): 18.97dBm
802.11ac (40M): 19.27dBm
802.11ac (80M): 19.21dBm
802.11a: 18.73dBm
802.11n (20M): 18.98dBm
o Output Power (Max.)for UNII-2A | 802.11n (40M): 18.63dBm
Product Description | o4 802.11ac (20M): 18.86dBm
802.11ac (40M): 19.27dBm
802.11ac (80M): 17.23dBm
802.11a: 18.75dBm
802.11n (20M): 18.84dBm
Output Power (Max.)for UNII-2C | 802.11n (40M): 18.91dBm
(2TX) 802.11ac (20M): 18.91dBm
802.11ac (40M): 19.35dBm
802.11ac (80M): 19.39dBm
802.11a: 18.83dBm
802.11n (20M): 18.73dBm
Output Power (Max.)for UNII-3 802.11n (40M): 18.74dBm
(2TX) 802.11ac (20M): 18.76dBm
802.11ac (40M): 19.22dBm
802.11ac (80M): 19.33dBm
Power Source Supplied from USB port.
Power Rating DC 5V
Report No.: BTL-FCCP-2-1710C249 Page 9 of 504
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Note:

User's Manual.
2. Channel List;

UNII-1 UNII-1 UNII-1
Channel Fr?&l;ezr;cy Channel Fr?&hezr;cy Channel Fr?“c;lllj_'ezr)lcy
36 5180 38 5190 42 5210
40 5200 46 5230
44 5220
48 5240
UNII-2A UNII-2A UNII-2A
Frequenc Frequenc Frequenc
Channel (|3|HZ) y Channel (I\q/IHz) y Channel (I\chHz) y
52 5260 54 5270 58 5290
56 5280 62 5310
60 5300
64 5320
UNII-2C UNII-2C UNII-2C
Channel Fr((a'\c;ll;ezr)lcy Channel Fr?&ﬁ%‘cy Channel Fr((aI\CJIllJ*ezr;cy
100 5500 102 5510 106 5530
104 5520 110 5550 122 5610
108 5540 118 5590
112 5560 126 5630
116 5580 134 5670
120 5600
124 5620
128 5640
132 5660
136 5680
140 5700
UNII-3 UNII-3 UNII-3
Channel Fr((a'\c;ll;ezr)lcy Channel Fr?&ﬁ%‘cy Channel Fr((aI\CJIllJ*ezr;cy
149 5745 151 5755 155 5775
153 5765 159 5795
157 5785
161 5805
165 5825

1. For a more detailed features description, please refer to the manufacturer’s specifications or the

Report No.: BTL-FCCP-2-1710C249
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3. Antenna Specification:
Antenna Gain
Ant. Manufacturer Model Name Connector ) Note
Type (dBi)
1 N/A N/A PCB N/A -1.4 N/A
2 N/A N/A PCB N/A -2.67 N/A

4.

transmitters and receivers (2T2R).

Note: The EUT incorporates a MIMO function. Physically, the EUT provides two completed

Operating Mode

2TX
TX Mode
802.11a V (ANT 1+ANT 2)
802.11n (20MHz) V (ANT 1+ANT 2)

802.11n (40MHz)

V (ANT 1+ANT 2)

802.11ac (20MHz) V (ANT 1+ANT 2)
802.11ac (40MHz) V (ANT 1+ANT 2)
802.11ac (80MHz) V (ANT 1+ANT 2)

ANT 1 for 1TX was found to be the worst case and recorded

Report No.: BTL-FCCP-2-1710C249
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3.2 DESCRIPTION OF TEST MODES

To investigate the maximum EMI emission characteristics generates from EUT, the test system
was pre-scanning tested base on the consideration of following EUT operation mode or test
configuration mode which possible have effect on EMI emission level. Each of these EUT
operation mode(s) or test configuration mode(s) mentioned above was evaluated respectively.

Pretest Mode Description

Mode 1 TX A Mode / CH36, CH40, CH48 (UNII-1)

Mode 2 TX N20 Mode / CH36, CH40, CH48 (UNII-1)
Mode 3 TX N40 Mode / CH38, CH46 (UNII-1)

Mode 4 TX AC20 Mode / CH36, CH40, CH48 (UNII-1)
Mode 5 TX AC40 Mode / CH38, CH46 (UNII-1)

Mode 6 TX AC80 Mode / CH42 (UNII-1)

Mode 7 TX A Mode / CH52, CH60, CH64 (UNII-2A)

Mode 8 TX N20 Mode / CH52, CH60, CH64 (UNII-2A)
Mode 9 TX N40 Mode / CH54, CH62 (UNII-2A)

Mode 10 TX AC20 Mode / CH52, CH60, CH64 (UNII-2A)
Mode 11 TX AC40 Mode / CH54, CH62 (UNII-2A)

Mode 12 TX AC80 Mode / CH58 (UNII-2A)

Mode 13 TX A Mode / CH100, CH116, CH140 (UNII-2C)
Mode 14 TX N20 Mode / CH100, CH116, CH140 (UNII-2C)
Mode 15 TX N40 Mode / CH102, CH110, CH134 (UNII-2C)
Mode 16 TX AC20 Mode / CH100, CH116, CH140 (UNII-2C)
Mode 17 TX AC40 Mode / CH102, CH110, CH134 (UNII-2C)
Mode 18 TX AC80 Mode / CH106, CH122 (UNII-2C)

Mode 19 TX A Mode / CH149,CH157,CH165 (UNII-3)
Mode 20 TX N20 Mode / CH149,CH157,CH165 (UNII-3)
Mode 21 TX N40 Mode / CH151,CH159 (UNII-3)

Mode 22 TX AC20 Mode / CH149,CH157,CH165 (UNII-3)
Mode 23 TX AC40 Mode / CH151,CH159 (UNII-3)

Mode 24 TX AC80 Mode / CH155 (UNII-3)

Mode 25 TX Mode

test as following:

The EUT system operated these modes were found to be the worst case during the pre-scanning

For Conducted Test

Final Test Mode

Description

Mode 25

TX Mode

Report No.: BTL-FCCP-2-1710C249
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For Radiated Test

Final Test Mode Description
Mode 1 TX A Mode / CH36, CH40, CH48 (UNII-1)
Mode 2 TX N20 Mode / CH36, CH40, CH48 (UNII-1)
Mode 3 TX N40 Mode / CH38, CH46 (UNII-1)
Mode 4 TX AC20 Mode / CH36, CH40, CH48 (UNII-1)
Mode 5 TX AC40 Mode / CH38, CH46 (UNII-1)
Mode 6 TX AC80 Mode / CH42 (UNII-1)
Mode 7 TX A Mode / CH52, CH60, CH64 (UNII-2A)
Mode 8 TX N20 Mode / CH52, CH60, CH64 (UNII-2A)
Mode 9 TX N40 Mode / CH54, CH62 (UNII-2A)
Mode 10 TX AC20 Mode / CH52, CH60, CH64 (UNII-2A)
Mode 11 TX AC40 Mode / CH54, CH62 (UNII-2A)
Mode 12 TX AC80 Mode / CH58 (UNII-2A)
Mode 13 TX A Mode / CH100, CH116, CH140 (UNII-2C)
Mode 14 TX N20 Mode / CH100, CH116, CH140 (UNII-2C)
Mode 15 TX N40 Mode / CH102, CH110, CH134 (UNII-2C)
Mode 16 TX AC20 Mode / CH100, CH116, CH140 (UNII-2C)
Mode 17 TX AC40 Mode / CH102, CH110, CH134 (UNII-2C)
Mode 18 TX AC80 Mode / CH106, CH122 (UNII-2C)
Mode 19 TX A Mode / CH149,CH157,CH165 (UNII-3)
Mode 20 TX N20 Mode / CH149,CH157,CH165 (UNII-3)
Mode 21 TX N40 Mode / CH151,CH159 (UNII-3)
Mode 22 TX AC20 Mode / CH149,CH157,CH165 (UNII-3)
Mode 23 TX AC40 Mode / CH151,CH159 (UNII-3)
Mode 24 TX AC80 Mode / CH155 (UNII-3)

Note:

(1) For radiated below 1GHz test, the 802.11a mode is found to be the worst case and recorded.

Report No.: BTL-FCCP-2-1710C249
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3.3 TABLE OF PARAMETERS OF TEST SOFTWARE SETTING
During testing channel & power controlling software provided by the customer was used to
control the operating channel as well as the output power level. The RF output power selection
is for the setting of RF output power expected by the customer and is going to be fixed on the
firmware of the final end product
UNII-1
Test Software Version QATool_Dbg
Frequency (MHz) 5180 5200 5240
A Mode 17 17 16
Frequency (MHz) 5180 5200 5240
N20 Mode 17 16 16
Frequency (MHz) 5190 5230
N40 Mode 16 16
UNII-1
Test Software Version QATool_Dbg
Frequency (MHz) 5180 5200 5240
AC20 Mode 17 17 17
Frequency (MHz) 5190 5230
AC40 Mode 17 16
Frequency (MHz) 5210
AC80 Mode 1A
UNII-2A
Test Software Version QATool_Dhbg
Frequency (MHz) 5260 5300 5320
A Mode 17 17 16
Frequency (MHz) 5260 5300 5320
N20 Mode 17 17 17
Frequency (MHz) 5270 5310
N40 Mode 17 16

Report No.: BTL-FCCP-2-1710C249
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UNII-2A
Test Software Version QATool_Dbg
Frequency (MHz) 5260 5300 5320
AC20 Mode 17 17 17
Frequency (MHz) 5270 5310
AC40 Mode 16 16
Frequency (MHz) 5290
AC80 Mode 17
UNII-2C
Test Software Version QATool_Dhg
Frequency (MHz) 5500 5580 5700
A Mode 16 15 17
Frequency (MHz) 5500 5580 5700
N20 Mode 16 15 17
Frequency (MHz) 5510 5550 5670
N40 Mode 13 16 16
UNII-3
Test Software Version QATool_Dhbg
Frequency (MHz) 5745 5785 5825
A Mode 19 19 1A
Frequency (MHz) 5745 5785 5825
N20 Mode 17 18 18
Frequency (MHz) 5755 5795
N40 Mode 17 17
UNII-2C
Test Software Version QATool_Dbg
Frequency (MHz) 5500 5580 5700
AC20 Mode 16 16 17
Frequency (MHz) 5510 5550 5670
AC40 Mode 16 16 16
Frequencyl[(MHz) 5530 5610
AC80 Mode 12 1A

Report No.: BTL-FCCP-2-1710C249
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UNII-3
Test Software Version QATool _Dhg
Frequency (MHz) 5745 5785 5825
AC20 Mode 17 17 18
Frequency (MHz) 5755 5795
AC40 Mode 17 17
Frequency (MHz) 5775
AC80 Mode 1B

Report No.: BTL-FCCP-2-1710C249
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3.4 BLOCK DIAGRAM SHOWING THE CONFIGURATION OF SYSTEM TESTED

A

Notebook

EUT

3.5 DESCRIPTION OF SUPPORT UNITS

The EUT has been tested as an independent unit together with other necessary accessories or

support units. The following support units or accessories were used to form a representative test
configuration during the tests.

Iltem | Equipment | Mfr/Brand | Model/Type No. FCCID Series No.

A Notebook Dell INSPIRON 1420 DOC JX193A01SDC2
Item | Shielded Type |Ferrite Core Length Note

1 NO NO 0.2m USB Cable

Report No.: BTL-FCCP-2-1710C249
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4. EMC EMISSION TEST

4.1 CONDUCTED EMISSION MEASUREMENT

4.1.1 POWER LINE CONDUCTED EMISSION (Frequency Range 150kHz-30MHz)

Class A (dBuV) Class B (dBuV)
FREQUENCY (MHz) : :
Quasi-peak Average Quasi-peak Average
0.15-0.5 79.00 66.00 66 - 56 * 56 -46*
0.50-5.0 73.00 60.00 56.00 46.00
5.0-30.0 73.00 60.00 60.00 50.00

Note:

4.1.2 TEST PROCEDURE

length shall not exceed 1 m.

No deviation

(1) The tighter limit applies at the band edges.

(2) The limit of " * " marked band means the limitation decreases linearly with the
logarithm of the frequency in the range.

d. LISN at least 80 cm from nearest part of EUT chassis.
e. For the actual test configuration, please refer to the related Iltem —EUT Test Photos.

4.1.3 DEVIATION FROM TEST STANDARD

a. The EUT was placed 0.8 meters from the horizontal ground plane with EUT being connected
to the power mains through a line impedance stabilization network (LISN). All other support
equipments powered from additional LISN(s). The LISN provide 50 Ohm/ 50uH of coupling
impedance for the measuring instrument.

b. Interconnecting cables that hang closer than 40 cm to the ground plane shall be folded back
and forth in the center forming a bundle 30 to 40 cm long.

c. I/O cables that are not connected to a peripheral shall be bundled in the center. The end of the
cable may be terminated, if required, using the correct terminating impedance. The overall

Report No.: BTL-FCCP-2-1710C249
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4.1.4 TEST SETUP
Vertical
/Re:[‘mGroundPlane
EUT Test Recelver
‘ ‘ ‘ ‘ 80cm
1 1 ]| ||
=l

\ Horization
Reference Ground Plane

4.1.5 EUT OPERATING CONDITIONS

The EUT was configured for testing in a typical fashion (as a customer would normally use it). The
EUT has been programmed to continuously transmit during test. This operating condition was
tested and used to collect the included data.

The EUT was programmed to be in continuously transmitting/TX Mode mode.

4.1.6 EUT TEST CONDITIONS
Temperature: 25°C  Relative Humidity: 53% Test Voltage: AC 120V/60Hz

4.1.7 TEST RESULTS
Please refer to the Appendix A.

Remark:

(1) All readings are QP Mode value unless otherwise stated AVG in column of'Note ;. If the QP
Mode Measured value compliance with the QP Limits and lower than AVG Limits, the EUT
shall be deemed to meet both QP & AVG Limits and then only QP Mode was measured,
but AVG Mode didn‘t perform o In this case, a “ * " marked in AVG Mode column of
Interference Voltage Measured o

(2) Measuring frequency range from 150kHz to 30MHz

Report No.: BTL-FCCP-2-1710C249 Page 19 of 504
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4.2.1 RADIATED EMISSION LIMITS

4.2 RADIATED EMISSION MEASUREMENT

In case the emission fall within the restricted band specified on 15.205(a), then the 15.209(a)
limit in the table below has to be followed.

Frequencies Field Strength Measurement Distance
(MHZz) (micorvolts/meter) (meters)
0.009~0.490 2400/F(kHz) 300
0.490~1.705 24000/F(kHz) 30
1.705~30.0 30 30
30~88 100 3
88~216 150 3
216~960 200 3
Above 960 500 3

Frequencies o Equivalent Field Strength
EIRP Limit (dBm)

(MHZz) at 3m (dBuV/m)
5150-5250 -27 68.3
5250-5350 -27 68.3
5470-5725 -27 68.3

-27(Note 2) 68.3
10(Note 2) 105.3
5725-5850
15.6(Note 2) 110.9
27(Note 2) 122.3

Note:

field strength: £ =

1. The following formula is used to convert the equipment isotropic radiated power (eirp) to

1000000+/30P _ _
HV/m, where P is the eirp (Watts)

2. According to FCC 16-24,All emissions shall be limited to a level of -27 dBm/MHz at 75 MHz
or more above or below theband edge increasing linearly to 10 dBm/MHz at 25 MHz above or
below the band edge, and from 25MHz above or below the band edge increasing linearly to a
level of 15.6 dBm/MHz at 5 MHz above orbelow the band edge, and from 5 MHz above or
below the band edge increasing linearly to a level of 27dBm/MHz at the band edge.

Report No.: BTL-FCCP-2-1710C249
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4.2.2 TEST PROCEDURE

a. The measuring distance of 3 m shall be used for measurements. The EUT was placed on the
top of a rotating table 0.8 meter above the ground at a 3 meter semi-anechoic chamber. The
table was rotated 360 degrees to determine the position of the highest radiation.(below 1GHz)

b. The measuring distance of 3 m shall be used for measurements. The EUT was placed on the
top of a rotating table 1.5 meter above the ground at a 3 meter semi-anechoic chamber. The
table was rotated 360 degrees to determine the position of the highest radiation.(above 1GHz)

c. The height of the equipment or of the substitution antenna shall be 0.8m or 1.5m; the height of
the test antenna shall vary between 1 m to 4 m. Both horizontal and vertical polarizations of
the antenna are set to make the measurement.

d. For each suspected emission, the EUT was arranged to its worst case and then the antenna
was tuned to heights find the maximum reading (used Bore sight function).

e. The receiver system was set to peak and average detect function and specified bandwidth
with maximum hold mode when the test frequency is above 1GHz.

f. The initial step in collecting radiated emission data is a receiver peak detector mode
pre-scanning the measurement frequency range. Significant peaks are then marked and then
Quasi Peak detector mode re-measured.

g. All readings are Peak unless otherwise stated QP in column of Note. Peak denotes that the
Peak reading compliance with the QP Limits and then QP Mode measurement didn‘t perform.
(below 1GHz)

h. All readings are Peak Mode value unless otherwise stated AVG in column of Note. If the Peak
Mode Measured value compliance with the Peak Limits and lower than AVG Limits, the EUT
shall be deemed to meet both Peak & AVG Limits and then only Peak Mode was measured,
but AVG Mode didn‘t perform. (above 1GHz)

i. For the actual test configuration, please refer to the related Item —EUT Test Photos.

4.2.3 DEVIATION FROM TEST STANDARD
No deviation

Report No.: BTL-FCCP-2-1710C249 Page 21 of 504



3TL %
3 L L %S '%:‘ﬂ

4.2.4 TEST SETUP
(A)Radiated Emission Test Set-Up Frequency Below 1GHz

A

am -H—‘H—E:} (...
[er]

Ground Plane

|Receiver 1 Amp.

(B) Radiated Emission Test Set-Up Frequency Above 1 GHz

p.7m a
- )

0.8 m
! M oo

Ground Plane
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(C) Radiated emissions below 30MHz

RX Antenna

Metal Full Soldered Ground Plane

Spectrum Anahyzer

/! Receiver ol

4.2.5 EUT OPERATING CONDITIONS

The EUT tested system was configured as the statements of 4.1.5 unless otherwise a special
operating condition is specified in the follows during the testing.

4.2.6 EUT TEST CONDITIONS
Temperature: 25°C  Relative Humidity: 60% Test Voltage: AC 120V/60Hz

4.2.7 TEST RESULTS (9K TO 30MHz)
Please refer to the Appendix B

Remark:

(1) The amplitude of spurious emissions which are attenuated by more than 20 dB below
the permissible value has no need to be reported.

(2) Distance extrapolation factor = 40 log (specific distance / test distance) (dB);

(3) Limit line = specific limits (dBuV) + distance extrapolation factor.

4.2.8 TEST RESULTS (BETWEEN 30 TO 1000 MHz)
Please refer to the Appendix C.

4.2.9 TEST RESULTS (ABOVE 1000 MHz)
Please refer to the Appendix D.

Remark:

(1) No limit; This is fundamental signal, the judgment is not applicable.
For fundamental signal judgment was referred to Peak output test.
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5. 26dB SPECTRUM BANDWIDTH

5.1 APPLIED PROCEDURES /LIMIT

FCC Partl5, Subpart E

. Frequency Range
Test Item Limit (MH2) Result
26 dB Bandwidth 5150-5250 PASS
26 dB Bandwidth 5250-5350 PASS
Bandwidth 26 dB Bandwidth 5470-5725 PASS

Minimum 500kHz 6dB
] 5725-5850 PASS
Bandwidth

5.1.1 TEST PROCEDURE

the block diagram below,

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in

b. | spectrum Parameters

Setting

Attenuation

Auto

Span Frequency

> 26dB Bandwidth

300 kHz(Bandwidth 20MHz)

RBW .
1MHz(Bandwidth 40MHz and 80MHz)
1MHz(Bandwidth 20MHz)
VBW .
3MHz(Bandwidth 40MHz and 80MHz)
Detector Peak
Trace Max Hold
Sweep Time Auto

No deviation.

5.1.3 TEST SETUP

EUT

5.1.2 DEVIATION FROM STANDARD

c. Measured the spectrum width with power higher than 26dB below carrier

SPECTRUM

5.1.4 EUT OPERATION CONDITIONS

ANALYZER

The EUT tested system was configured as the statements of 4.1.5 unless otherwise a special
operating condition is specified in the follows during the testing.
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5.1.5 EUT TEST CONDITIONS
Temperature: 25°C  Relative Humidity: 60% Test Voltage: AC 120V/60Hz

5.1.6 TEST RESULTS
Please refer to the Appendix E.
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6. MAXIMUM CONDUCTED OUTPUT POWER

6.1 APPLIED PROCEDURES /LIMIT

FCC Partl5, Subpart E
. Frequency Range
Test Item Limit (MH2) Result
Fixed:1 Watt (30dBm)
Mobile and portable: 5150-5250 PASS
Conducted Output 250mWw (24dBm)
Power 250mW (24dBm) 5250-5350 PASS
250mW (24dBm) 5470-5725 PASS
1 Watt (30dBm) 5725-5850 PASS
Note: The maximum e.i.r.p at anyelevation angle above 30 degrees as measured from the
horizon must not exceed 125mwW(21dBm)

6.1.1 TEST PROCEDURE

block diagram below,
b.

a. The EUT was directly connected to the power meter and antenna output port as show in the

Spectrum Parameter Setting
Attenuation Auto
Encompass the entire emissions bandwidth (EBW) of the
Span Frequency .
signal
RBW = 1MHz.
VBW = 3MHz.
Detector RMS
Trace Max Hold
Sweep Time auto

c. Test was performed in accordance with method of KDB 789033 D02.
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6.1.2 DEVIATION FROM STANDARD

No deviation.

6.1.3 TEST SETUP

EUT Power Meter

6.1.4 EUT OPERATION CONDITIONS

The EUT tested system was configured as the statements of 4.1.5 unless otherwise a special
operating condition is specified in the follows during the testing.

6.1.5 EUT TEST CONDITIONS

Temperature: 25°C  Relative Humidity: 60% Test Voltage: AC 120V/60Hz

6.1.6 TEST RESULTS
Please refer to the Appendix F.
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7. POWER SPECTRAL DENSITY TEST
7.1 APPLIED PROCEDURES / LIMIT
FCC Part15, Subpart E
Frequency
Test Item Limit Range Result
(MH2z)
Other then Mobile and
portable:17dBm/MHz 5150-5250 PASS
Mobile and portable:11dBm/MHz
Power Spectral
Density 11dBm/MHz 5250-5350 PASS
11dBm/MHz 5470-5725 PASS
30dBm/500kHz 5725-5850 PASS

8.1.1 TEST PROCEDURE

the block diagram below,

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in

b. | spectrum Parameter

Setting

Attenuation

Auto

Span Frequency

Encompass the entire emissions bandwidth (EBW) of the

signal
RBW = 1MHz.
VBW > 3MHz.
Detector RMS
Trace average 100 trace
Sweep Time Auto
Note:

1. For UNII-3, according to KDB publication 789033 D02 General UNII Test Procedures
New Rules v01r02, section II.F.5., it is acceptable to set RBW at 1MHz and VBW at 3MHz
if the spectrum analyzer does not have 500kHz RBW.

2. The value measured with RBW=1MHz is to be added with 10log(500kHz/1MHz) which is
-3dB. For example, if the measured value is +10dBm using RBW=1MHz (that is
+10dBm/MHz), then the converted value will be +7dBm/500kHz.
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7.1.1 DEVIATION FROM STANDARD

No deviation.

7.1.2 TEST SETUP

EUT SPECTRUM
ANALYZER

7.1.3 EUT OPERATION CONDITIONS

The EUT tested system was configured as the statements of 4.1.5 unless otherwise a special
operating condition is specified in the follows during the testing.

7.1.4 EUT TEST CONDITIONS

Temperature: 25°C  Relative Humidity: 60% Test Voltage: AC 120V/60Hz

7.1.5 TEST RESULTS
Please refer to the Appendix H.
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8. FREQUENCY STABILITY MEASUREMENT

8.1 APPLIED PROCEDURES / LIMIT

FCC Partl5, Subpart E

- Frequency Range
Test Item Limit (MHZ) Result
5150-5250 PASS
. Specified in the 5250-5350 PASS
Frequency Stability ,
user’s manual 5470-5725 PASS
5725-5850 PASS

8.1.1 TEST PROCEDURE

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in
the block diagram below,

b. Spectrum Parameter Setting
Attenuation Auto
Span Frequency Entire absence of modulation emissions bandwidth
RBW 10 kHz
VBW 10 kHz
Sweep Time Auto

c. The test extreme voltage is to change the primary supply voltage from 85 to 115 percent of the
nominal value.

d. User manual temperature is 0°C~60°C.

8.1.2 DEVIATION FROM STANDARD

No deviation.
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8.1.3 TEST SETUP

8.1.4 EUT OPERATION CONDITIONS

The EUT tested system was configured as the statements of 4.1.5 unless otherwise a special
operating condition is specified in the follows during the testing.

8.1.5 EUT TEST CONDITIONS

Temperature: 25°C  Relative Humidity: 55% Test Voltage: AC 120V/60Hz

8.1.6 TEST RESULTS
Please refer to the Appendix I.
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9. MEASUREMENT INSTRUMENTS LIST

Conducted Emission

Item | Kind of Equipment | Manufacturer Type No. Serial No. Calibrated until
1 | EMI Test Receiver R&S ESCI 100382 Mar. 26, 2018
2 LISN EMCO 3816/2 52765 Mar. 26, 2018
3 50Q Terminator SHX TF2-3G-A 8122901 Mar. 26, 2018

TWO-LINE
4 V-NETWORK R&S ENV216 101447 Mar. 26, 2018
5 Cable N/A RG223 12m Oct. 19, 2018
Measurement EZ-EMC
6 Software Farad Ver.NB-03A1-01 N/A N/A
Radiated Emission Below 1GHz

Item | Kind of Equipment | Manufacturer Type No. Serial No. Calibrated until
1 Antenna Schwarbeck VULB9160 9160-3232 Mar. 26, 2018
2 Amplifier HP 8447D 2944A09673 Oct. 19, 2018
3 Receiver Agilent N9038A MY52130039 | Aug. 20, 2018

. LMR-400(30MHz-1
4 Cable emci GHz)(8m+5m) N/A Jun. 26, 2018
5 Controller CT SC100 N/A N/A
6 Controller MF MF-7802 MF780208416 N/A
Measurement EZ-EMC
/ Software Farad Ver.NB-03A1-01 N/A N/A
g | ActveLloop R&S HFH2-22 830749/020 | Sep. 05, 2018
Antenna
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Radiated Emission Above 1GHz
Item| Kind of Equipment | Manufacturer Type No. Serial No. Calibrated until
1 | Double Ridged ETS 3115 75789 Mar. 26, 2018
Guide Antenna
o | Broad-Band Homn | gy arsheck BBHA 9170 9170319 | Jun. 08, 2018
Antenna
3 Amplifier Agilent 8449B 3008A02274 | May. 16, 2018
Microwave EMC
4 | Preamplifier With INSTRUMENT EMC2654045 980039 & HAO1 | Mar. 26, 2018
Adaptor
5 Receiver Agilent N9038A MY52130039 | Aug. 20, 2018
6 Antenna EM EM-6876-1 230 Mar. 06, 2018
7 Controller CT SC100 N/A N/A
8 Controller MF MF-7802 MF780208416 N/A
. EMC104-SM-SM-1
9 Cable emci 2000(12m) N/A Jun. 26, 2018
Measurement EZ-EMC
10 Software Farad Ver.NB-03A1-01 NIA NIA
Spectrum Bandwidth Measurement
Item| Kind of Equipment Manufacturer Type No. Serial No. Calibrated until
1 | Spectrum Analyzer R&S FSP40 100185 Sep. 03, 2018
Maximum Conducted Output Power Measurement
Item | Kind of Equipment Manufacturer Type No. Serial No. Calibrated until
1 Power Meter ANRITSU ML2495A 1128009 Mar. 26, 2018
5 P“'g:nzg‘;"er ANRITSU MA2411B | 1027500 Mar. 26, 2018
Power Spectral Density Measurement
Item | Kind of Equipment Manufacturer Type No. Serial No. Calibrated until
1 | Spectrum Analyzer R&S FSP40 100185 Sep. 03, 2018
Frequency Stability Measurement
Item | Kind of Equipment Manufacturer Type No. Serial No. Calibrated until
1 | Spectrum Analyzer R&S FSP40 100185 Sep. 03, 2018
p | Precision Oven Bell BTH-50C |20170306001| Mar. 26, 2018
Tester
Remark: "N/A” denotes no model name, serial no. or calibration specified.
All calibration period of equipment list is one year.
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APPENDIX A - CONDUCTED EMISSION
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Test Mode: TX MODE |
Line
80 dBuV
“\‘_\_‘\
“\T\
4
40 4 i 6

¥
=
{\
=
gw
Mo,

P

Wt M.”\ WWW“ WWW I‘%w

015 050 100 500 10,00 30 00MHZ)
No. Freq. [eedin® [orrect JeatuT® Limit Margin
MHz dBuV dB dBuV dBuV dB Detector Comment

1 0.1725 39. 32 9.74 49. 06 64. 84 -15.78 Peak
2 0.3975 25.26 9.75 35.01 57.91 -22.90 Peak
3 * 0.5190 34.00 9.76 43.76 56. 00 -12.24 Peak
4 3.6600 30.27 9. 86 40.13 56. 00 -15. 87 Peak
5 4.6860 23.75 9. 88 33. 63 56. 00 -22.37 Peak
6 10. 2345 27.21 10. 05 37.26 60.00 -22.74 Peak

Note : The test result has included the cable loss.

Report No.: BTL-FCCP-2-1710C249 Page 39 of 504



3L

4

L

3 e

T ,/MM ] Nr/ M
L]
015 050 00 500 10,00 30 00MHZ)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV dB dBuV dBuV dB Detector Comment
1 0.1680 40.45 9. 64 50. 09 65. 06 —-14.97 Peak
2 0.2040 34.36 9. 65 44.01 63. 45 -19. 44 Peak
3 * 0.5100 32.11 9. 66 4177 56. 00 -14_23 Peak
4 1.4685 20.39 9. 69 30. 08 56. 00 -25.92 Peak
5 3.6780 27.26 9.78 37. 04 56. 00 -18.96 Peak
6 10. 2435 22. 37 10. 00 32. 37 60. 00 -27.63 Peak

Note : The test result has included the cable loss.

Test Mode: TX MODE |
Neutral
80 dBuv
“\‘_\_‘_\
K
2
40 Yi‘\ 5
4
o i
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APPENDIX B - RADIATED EMISSION (9KHZ TO 30MHZ)
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Test Mode: TX MODE
Ant 0°
1600 dBuV/m
150
140
130
120
110
100
a0
i1}
o
[H1} ¥
a0
40
3o
20
10
0.0
0.009 [MHz] 0.150

Reading Correct Measure- )
No. Mk. Freq. Level Factor ment Limit ~ Margin

MHz dBuv dB dBuvim dBuvim dB Detector Comment
0.0120 37.20 20.66 5786 126.02 -68.16 AVG
0.0256 3202 19.45 5147 11944 B797 AVG
* 0.0583 30.98 18.56 4954 11229 -B275 AVG

W M =
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Test Mode:

TX MODE

160.0

dBuV/m

Ant 0°

150
140
130
120
1o

60
al
40 b4

0o
0160 0s [MHz) 5 30,000
Reading Correct Measure- )
No. Mk. Freq. Level Factor ment Limit  Margin
MHz dBuv dB dBuvim dBuVim dB Detector Comment
1 0.2094 33.84 16.77 5061 10119 -5058 AVG
2 * 0.5378 33.30 16.42 4972 7299 2327 QP
3 17716 2439 15.60 3999 6954 2055 QP
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Test Mode: TX MODE
Ant 90°
160.0 dBuV/m
150
140
130
120
1o
100
a0
i1}
n
G0
a0 x
40
an
20
10
0.0
0.009 [MHz) 0.150

Reading Correct Measure- )
No. Mk. Freq. Level Factor ment Limit  Margin

MHz dBuv dB dBuvim dBuvim dB Detector Comment
1 0.0170 33.71 20.01 5372 12300 6928 AVG
0.0258 32.07 19.45 5152 11944 6792 AVG
* 0.0588 28.50 18.55 4705 11222 6517 AVG

| b2

Report No.: BTL-FCCP-2-1710C249 Page 44 of 504




3L

C)W

& )
PR

B e

(.

Test Mode:

TX MODE

160.0

dBu¥ /m

Ant 90°

150
140
130
120
1o
100
an
80
F

20
20

G0
a0
40

0.0
0150 05 [MHz] 5 30,000
Reading Correct Measure- )
No. Mk. Freq. Level Factor ment Limit  Margin
MHz dBuv dB dBuvim dBuVim dB Detector Comment
1 0.2366 3370 16.69 5039 10013 4974 AVG
2 " 0.7084 31.08 16.23 47.31 7060 -2329 QP
3 28240 22 64 1528 3792 6954 3162 QP
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APPENDIX C - RADIATED EMISSION (30MHZ TO 1000MHZ)
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Test Mode: UNII-1/TX A Mode 5180MHz
Vertical
80 dBuVim
]
40

,_
3
11, L
1 [ YR

n L e U'\ N &Mwﬁw WM WWWWW“WW“
A .

=5l

0
3000 12700 22400 32100 #1800 51500 61200 70000 80600 100000
{MHz)
No. Frea.  [eadiP® [orTect AW’ Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 76. 5600 46.11 -17. 44 28. 67 40. 00 -11. 33 Peak
2 153. 1900 43. 06 -13.34 29.72 43.50 -13.78 Peak
3 * 227. 8800 49. 19 -14.08 3b.11 46. 00 -10. 89 Peak
4 305. 4800 44. 68 -12.73 31.95 46. 00 -14. 056 Peak
5 458. 7400 40. 33 -9.73 30. 60 46. 00 -15.40 Peak
6 611. 0300 36.13 -6.21 29.92 46. 00 -16. 08 Peak
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Test Mode: UNII-1/TX A Mode 5180MHz |
Horizontal
80 dBuVim
]
40 2 3
- N
1 6
X |m T T b ¥ I 1&»%4@#_&%&
L I | b WMM
A v\ W W |
0
30.00 127 00 22400 300 418,00 51500 61200 F09.00 806,00 1000.00
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 152. 2200 45. 26 -13. 39 31.87 43.50 -11.63 Peak
2 * 2424300 51. 96 —14_49 37.47 46.00 -8.53 Peak
3 304.5100 49. 47 -12.75 36.72 46.00 -9.28 Peak
4 380. 1700 47. 06 -11. 60 35. 46 46.00 -10.54 Peak
5 482. 0200 40.13 -9.16 30.97 46.00 -15.03 Peak
6 764. 2900 34.05 -2.13 31.92 46.00 -14.08 Peak
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Test Mode: UNII-1/TX A Mode 5200MHz |
Vertical
80 dBuvVim
]
40
] 6
—I 2 3 4 3
1 o I I T
V\ A\ WM ATk A
n HH il i I MJM " }\u]lt By WW
0
3000 127 .00 22400 32100 418.00 51500 61200 70900 806.00 100000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 152. 2200 42. 20 -13. 39 28.81 43.50 -14.69 Peak
2 235. 6400 45. 00 -14. 26 30.74 46.00 -15.26 Peak
3 304.5100 44. 40 -12.75 31.65 46.00 -14.35 Peak
4 458. 7400 39. 92 -9.73 30.19 46.00 -15.81 Peak
5 609. 0900 37. 32 -6. 25 31.07 46.00 -14.93 Peak
6 * 798. 2400 34.86 -1.40 33.46 46.00 -12.54 Peak
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Test Mode: UNII-1/TX A Mode 5200MHz |
Horizontal
80 dBuVim
]
40 2
- N 6
1 5
e m T bY i T pdo . .u\MM"'\\
mewwmh MM VFMNMMJJkﬂWM% m wﬁ%@hﬂ}lwﬁNJWWv
MM\”W\W' ) ottt
i
0
30.00 127 00 22400 300 418,00 51500 61200 F09.00 806,00 1000.00
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 152. 2200 44. 05 -13. 39 30. 66 43.50 -12.84 Peak
2 * 240.4900 52. 36 -14_38 37.98 46.00 -8.02 Peak
3 305. 4800 50. 58 -12.73 37.85 46.00 -8.15 Peak
4 380. 1700 46.61 -11. 60 35.01 46.00 -10.99 Peak
5 480. 0800 40.57 -9.21 31.36 46.00 -14.64 Peak
6 826. 3700 33.97 -0. 64 33.33 46.00 -12.67 Peak
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Test Mode: UNII-1/TX A Mode 5240MHz |
Vertical
80 dBuvVim
]
40
] 3
I e e T ] 5
ﬂ ﬂ 4 I W}P [rll|\.1vw \ W H Nﬁw/\wﬁy.v A._ AMW
v
0
3000 127 .00 22400 32100 418.00 51500 61200 70900 806.00 100000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 76. 5600 46.42 -17. 44 28.98 40.00 -11.02 Peak
2 153. 1900 42. 66 -13. 34 29.32 43.50 -14.18 Peak
3 228.8500 47.54 -14.10 33.44 46.00 -12.56 Peak
4 304.5100 44.83 -12.75 32.08 46.00 -13.92 Peak
5 611. 0300 36. 67 -6. 21 30. 46 46.00 -15.54 Peak
6 761. 3800 33.63 -2.20 31.43 46.00 -14.57 Peak
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Test Mode: UNII-1/TX A Mode 5240MHz |
Horizontal
80 dBuVim
]
40 2 3
]
1 T 5 6
¥ ¥ W T o b
MM HHW MWM‘WA&M‘/ b ,J;M M M
0
30.00 127 00 22400 300 418,00 51500 61200 F09.00 806,00 1000.00
{MHz)
Reading Correct Measure .. .
No Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 153. 1900 45. 26 -13. 34 31.92 43.50 -11.58 Peak
2 * 235.6400 5276 -14_26 38.50 46.00 -7.50 Peak
3 305. 4800 50.61 -12.73 37.88 46.00 -8.12 Peak
4 380. 1700 47. 00 -11. 60 35.40 46.00 -10.60 Peak
5 482. 0200 41. 40 -9.16 32.24 46.00 -13.76 Peak
6 761. 3800 33.52 -2.20 31.32 46.00 -14.68 Peak

Report No.: BTL-FCCP-2-1710C249

Page 52 of 504



3L

GA

=
R

=3 T

4

Test Mode: UNII-2A/TX A Mode 5260MHz |
Vertical
80 dBuvVim
]
40
g,}
—,— T 4 5 6
B WW"W b ekl
ﬂ I N TI | kqup } W AM@"%NL'W/AWJ!\P B, WW
™ 4
0
3000 127 .00 22400 32100 418.00 51500 61200 70900 806.00 100000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 76. 5600 46.29 -17. 44 28.85 40.00 -11.15 Peak
2 152. 2200 41. 40 -13. 39 28.01 43.50 -15.49 Peak
3 228. 8500 47.22 -14.10 33.12 46.00 -12.88 Peak
4 305. 4800 44.54 -12.73 31.81 46.00 -14.19 Peak
5 456. 8000 39. 95 -9.77 30.18 46.00 -15.82 Peak
6 611. 0300 36. 77 -6. 21 30. 56 46.00 -15.44 Peak
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Test Mode: UNII-2A/TX A Mode 5260MHz |
Horizontal
80 dBuVim
]
40 2 3
] 1
1 )fi\ 5 6
ﬁ< ]( > %< il 1 luAMM
MLW f gl o
Mh,.d 'JH | w\lﬁh it M
0
30,00 127 00 22400 300 418,00 51500 61200 F09.00 806 .00 100000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 153. 1900 46. 06 -13. 34 32.72 43.50 -10.78 Peak
2 * 235. 6400 53. 95 -14. 26 39. 69 46.00 -6.31 Peak
3 304.5100 51.47 -12.75 38.72 46.00 -7.28 Peak
4 382.1099 47.10 -11.57 35.53 46.00 -10.47 Peak
5 480. 0800 40.83 -9.21 31.62 46.00 -14.38 Peak
6 764. 2900 34.89 -2.13 32.76 46.00 -13.24 Peak
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Test Mode: UNII-2A/TX A Mode 5300MHz |
Vertical
80 dBuVim
]
40
]
] 2 3 4 5 6
4 >E J 4 i b JI]LAM
| ﬁ bib [ it
gt bt
0
3000 127 .00 22400 32100 418.00 51500 61200 70900 806.00 100000
{MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 79.4700 45.14 -18.12 27.02 40.00 -12.98 Peak
2 233. 7000 44.97 -14. 22 30.75 46.00 -15.25 Peak
3 305. 4800 44.54 -12.73 31.81 46.00 -14.19 Peak
4 456. 8000 39. 95 -9.77 30.18 46.00 -15.82 Peak
5 611. 0300 36. 77 -6. 21 30. 56 46.00 -15.44 Peak
6 761. 3800 34.60 -2.20 32.40 46.00 -13.60 Peak
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Test Mode: UNII-2A/TX A Mode 5300MHz |
Horizontal
80 dBuVim
]
40 ,— 2
] 3 3
6
— TR :
3 J >I< >f| 1 AI.. 1 U Mr:.!q.Y.IMM
! | W My |, MWWW
o o
0
30,00 127 00 22400 300 418,00 51500 61200 F09.00 806 .00 100000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 153. 1900 44.72 -13. 34 31.38 43.50 -12.12 Peak
2 * 235. 6400 52. 07 -14. 26 37.81 46.00 -8.19 Peak
3 304.5100 48.54 -12.75 35.79 46.00 -10.21 Peak
4 382.1099 47.69 -11.57 36.12 46.00 -9.88 Peak
5 482. 0200 41. 08 -9.16 31.92 46.00 -14.08 Peak
6 761. 3800 34.93 -2.20 32.73 46.00 -13.27 Peak
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Test Mode: UNII-2A/TX A Mode 5320MHz |
Vertical
80 dBuVim
I
40
L I»
. 3 5

[ il

1A

b T

g

|

0
3000 12700 22400 32100 #1800 51500 61200 70000 80600 100000
{MHz)
No. Frea.  [cediP® [oTTect e Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 * 76. 5600 46. 36 -17. 44 28.92 40. 00 -11. 08 Peak
2 228. 8500 48. 45 -14. 10 34. 35 46. 00 -11. 65 Peak
3 304. 5100 43. 92 -12.75 31.17 46. 00 —-14. 83 Peak
4 458. 7400 39. 02 -9.73 29.29 46. 00 -16.71 Pealk
5 609. 0900 36. 61 -6. 20 30. 36 46. 00 —15. 64 Peak
6 764. 2900 356. 57 -2.13 33.44 46. 00 -12. bb Peak
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Test Mode: UNII-2A/TX A Mode 5320MHz

80 dBuVim

Horizontal

]
40 [ ] 2 .
] 2 N
L I :
% T | YR AW WYL
WMt | BT
M i VM" ..n umMMWMM
¥
0
3000 12700 22400 32100 418600 5i500 61200 70000 80600 100000
{MHz)
o Praq  fordine Correot Meemrs i Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 153. 1900 44.61 -13. 34 31.27 43.50 -12. 23 Pealk
2 %  233.7000 52. 65 -14. 22 38.43 46.00 -7.57 Peak
3 305. 4800 48. 86 -12.73 36.13 46.00 -9.87 Peak
4 380. 1700 48. 06 -11. 60 36. 46 46.00 -9.54 Peak
5 482. 0200 41.19 -9. 16 32.03 46.00 -13.97 Peak
6 764. 2900 34.71 -2.13 32.58 46. 00 -13.42 Peak
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Test Mode: UNII-2C/TX A Mode 5500MHz |
Vertical
80 dBuVim
]
40
]
2 3 4 5 6
1 . Wj 'I,W\/]L L gt
ﬂ M \ T M lm}[\ AP »U}”‘-«J« M
e Ll
0
3000 12700 22400 32100 41800 51500 61200 70900 80600 100000
{MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 152. 2200 41.94 -13. 39 28.55 43.50 —14. 95 Pealk
2 235. 6400 45. 32 -14. 26 31.06 46.00 -14.94 Peak
3 304.5100 44.24 -12. 75 31.49 46.00 -14.51 Peak
4 380. 1700 42. 07 -11. 60 30.47 46.00 -15.53 Peak
5 611. 0300 36.59 -6. 21 30. 38 46.00 -15.62 Peak
6 * 761. 3800 34. 07 -2.20 31. 87 46. 00 -14.13 Peak
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Test Mode: UNII-2C/TX A Mode 5500MHz |
Horizontal
80 dBuVim
]
40 [ 2 .
—,_g m 3 3 > 6
' [
R
0
30,00 127 00 22400 300 418,00 51500 61200 F09.00 806 .00 100000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 153. 1900 45. 53 -13. 34 32.19 43.50 -11.31 Peak
2 * 241. 4600 52. 74 -14. 44 38. 30 46.00 -7.70 Peak
3 305. 4800 46. 90 -12.73 34.17 46.00 -11.83 Peak
4 382.1099 48.28 -11.57 36.71 46.00 -9.29 Peak
5 453. 8900 45. 69 -9.85 35.84 46.00 -10.16 Peak
6 797.2700 35.21 -1.42 33.79 46.00 -12.21 Peak
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Test Mode: UNII-2C/TX A Mode 5580MHz |
Vertical
80 dBuVim
]
40
]
3 4 6
5
1 2 s oy b Jl_.l.ijh
\ ﬂ Ll B
]( MI o ’J‘ HWJW“' W"iu._;w WNA?ILINHM
i st
0
3000 127 .00 22400 32100 418.00 51500 61200 70900 806.00 100000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 51. 3400 41.57 -13.70 27.87 40. 00 -12.13 Pealk
2 152. 2200 41. 67 -13.39 28.28 43.50 -15.22 Peak
3 235. 6400 46. 20 -14. 26 31.94 46.00 -14.06 Peak
4 305. 4800 44.77 -12.73 32.04 46.00 -13.96 Peak
5 458. 7400 39. 84 -9.73 30.11 46.00 -15.89 Peak
6 764. 2900 33. 52 -2.13 31.39 46. 00 -14.61 Peak
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Test Mode: UNII-2C/TX A Mode 5580MHz |
Horizontal
80 dBuVim
]
40 3 14 c
] N
=R [
% X U i st
1 Mﬂ\wt\m H ﬂu Ml ™Yo
E { \”"\4 M
M H L] R
0
30,00 127 00 22400 300 418,00 51500 61200 F09.00 806 .00 100000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 76. 5600 43. 28 -17. 44 25.84 40. 00 -14. 16 Peak
2 153. 1900 44. 46 -13. 34 31.12 43. 50 -12. 38 Peak
3 * 242.4300 52.71 -14.49 38. 22 46. 00 -7.78 Peak
4 304.5100 50.93 -12.75 38.18 46. 00 -7.82 Peak
5 380. 1700 48. 39 -11. 60 36.79 46.00 -9.21 Peak
6 482. 0200 40.94 -9.16 31.78 46.00 -14.22 Peak
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Test Mode: UNII-2C/TX A Mode 5700MHz |
Vertical
80 dBuVim
I
o
. 3 4 . ‘jﬁ

|

b

i
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T

okt

mewﬁ W

0
3000 127 .00 22400 32100 418.00 51500 61200 70900 806.00 100000
{MHz)
No. Frea.  [eading [orrect las® Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 76. 5600 43.75 -17.44 26. 31 40. 00 -13. 69 Pealk
2 152. 2200 41.89 -13.39 28.50 43.50 -15.00 Peak
3 237.5800 45. 30 -14. 30 31.00 46.00 -15.00 Peak
4 304.5100 45. 06 -12. 75 32. 31 46.00 -13.69 Peak
5 611. 0300 36. 67 -6. 21 30. 46 46.00 -15.54 Peak
6 * 796. 3000 34.58 -1.44 33. 14 46. 00 -12. 86 Peak
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Test Mode: UNII-2C/TX A Mode 5700MHz |
Horizontal
80 dBuVim
]
40 2 il
] 3 N
Earm s
X X i Il | ficn JIM}JWMP
W \w JJ\‘\WJLW \4 M i miat e e
NMWM'“ i P e
0
3000 12700 22400 32100 41800 51500 61200 70900 80600 1000.00
{MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 152. 2200 45. 00 -13. 39 31.61 43.50 -11.89 Peak
2 * 235. 6400 53. 26 -14. 26 39.00 46.00 -7.00 Peak
3 304.5100 48. 68 -12.75 35.93 46.00 -10.07 Peak
4 380. 1700 48. 03 -11. 60 36.43 46.00 -9.57 Peak
5 482. 0200 40. 48 -9.16 31.32 46.00 -14.68 Peak
6 761. 3800 32. 44 -2.20 30.24 46.00 -15.76 Peak
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Test Mode: UNII-3/TX A Mode 5745MHz |
Vertical
80 dBuVim
]
40
]
3 4 5
1 2 >|§ 6 ' | | Jn;ntln_.vaTJtlni\lmt{\'
H M [l N NJ‘MV Al.h |FLJ'\»._‘J ||r“h.lanal
i e Pewh W
W o
0
3000 127 .00 22400 32100 418.00 51500 61200 70900 806.00 100000
(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 51.3400 41.26 -13.70 27.56 40.00 -12.44 Peak
2 152. 2200 41.76 -13. 39 28. 37 43.50 -15.13 Peak
3 235. 6400 46. 34 -14. 26 32.08 46.00 -13.92 Peak
4 305.4800 44.15 -12.73 31.42 46.00 -14.58 Peak
5 456. 8000 40. 03 -9.77 30. 26 46.00 -15.74 Peak
6 611. 0300 35.51 -6. 21 29.30 46.00 -16.70 Peak
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Test Mode: UNII-3/TX A Mode 5745MHz |
Horizontal
80 dBuVim
g 2 3
10 4
]
- 1 W o N
I bl i X m 1 J. _.'.. .lrl"\)'wﬁ"‘
| kw lw“ A PR
Mh\w j“ u"MA Ml\‘{l'w it MM W
0
30,00 127 00 22400 300 418,00 51500 61200 F09.00 806 .00 100000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 152. 2200 43.70 -13. 39 30.31 43.50 -13.19 Peak
2 239. 5200 54. 30 -14. 35 39.95 46.00 -6.056 Peak
3 * 305. 4800 53. 30 -12.73 40.57 46.00 -5.43 Peak
4 380. 1700 48. 36 -11.60 36.76 46.00 -9.24 Peak
5 482. 0200 40.74 -9.16 31.58 46.00 -14.42 Peak
6 832. 1900 32. 46 -0. 48 31.98 46.00 -14.02 Peak
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Test Mode: UNII-3/TX A Mode 5785MHz |
Vertical
80 dBuVim
]
40
[
3 4 5
1 2 B 6 M'W . |IJ. L lel'"lv‘u aln.MluMM"
!‘\ ‘.ﬁ e ’\T\ ™ "HJILWAMJ\JALW M M
W
0
3000 12700 22400 32100 41800 51500 61200 70900 80600 1000.00
(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 79.4700 46.80 -18.12 28. 68 40.00 -11.32 Peak
2 153. 1900 41.53 -13. 34 28.19 43.50 -15.31 Peak
3 235. 6400 44.69 -14. 26 30.43 46.00 -15.57 Peak
4 305. 4800 43.59 -12.73 30. 86 46.00 -15.14 Peak
5 458. 7400 40. 56 -9.73 30.83 46.00 -15.17 Peak
6 611. 0300 35.79 -6. 21 29.58 46.00 -16.42 Peak

Report No.: BTL-FCCP-2-1710C249 Page 67 of 504



3L

GA

=
R

=3 T

4

Test Mode: UNII-3/TX A Mode 5785MHz

80 dBuVim

Horizontal

2 3

=

szl

B
m

AW P A

b
t

FH

Wt

Ll

0
30,00 127 00 22400 300 418,00 51500 61200 F09.00 806 .00 100000
{MHz)
No. Frea.  [eedin [orrect las®  Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 153. 1900 44.11 -13. 34 30,77 43. 50 -12.73 Peak
2 * 235. 6400 53. 95 -14. 26 39. 69 46. 00 -6.31 Peak
3 304. 5100 50. 81 -12.75 38. 06 46. 00 -7.94 Peak
4 380. 1700 48. 85 -11.60 37.25 46. 00 -8.75 Peak
5 482. 0200 40. 62 -9.16 31.46 46. 00 -14.54 Peak
6 761. 3800 34. 67 -2.20 32.47 46. 00 -13.53 Peak
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Test Mode: UNII-3/TX A Mode 5825MHz |
Vertical
80 dBuVim
I
40
I
4
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0
3000 127 .00 22400 32100 418.00 51500 61200 70900 806.00 100000
{MHz)
No. Frea.  [eading [orrect las® Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 * 84. 3200 45.40 -18. 37 27.03 40. 00 -12. 97 Pealk
2 153. 1900 41.69 -13. 34 28. 35 43.50 -15.15 Peak
3 233. 7000 45. 34 -14. 22 31.12 46.00 -14.88 Peak
4 304.5100 43. 44 -12. 75 30.69 46.00 -15.31 Peak
5 458. 7400 40. 65 -9.73 30.92 46.00 -15.08 Peak
6 611. 0300 35.73 -6. 21 29.52 46. 00 -16. 48 Peak
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Test Mode: UNII-3/TX A Mode 5825MHz |
Horizontal
80 dBuVim
3
40 4 R
_1_1 z
— fi : |
ﬁ< f e H l |l Lot Jl.}.l..u,\.J'M'M'MJk
i MJ MAMJLMM h MWwJLNWhUwWWWM i
MMWM M ) bt s
0
3000 127 .00 22400 32100 418.00 51500 61200 70900 806.00 100000
{MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 153. 1900 46. 58 -13. 34 33.24 43.50 -10.26 Peak
2 237. 5800 50.11 -14. 30 35.81 46.00 -10.19 Peak
3 * 305. 4800 54. 46 -12.73 41.73 46.00 —-4.27 Peak
4 382. 1099 49.27 -11.57 37.70 46.00 -8.30 Peak
5 480. 0800 40. 07 -9.21 30. 86 46.00 -15.14 Peak
6 811. 8200 38.56 -1.04 37.52 46.00 —-8.48 Peak
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APPENDIX D - RADIATED EMISSION (ABOVE 1000MHZ)
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Orthogonal Axis: |X
Test Mode: UNII-1/ TX A Mode 5180MHz
Vertical
130 dBuVim
3
X
4
//\/\ /\ﬂ\
80
i
1
/ h\
i / N
30
513000 514000 5150.00 5160.00 517000 5180.00 5190.00 520000 521000 523000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5150. 0000 12. 50 41.10 53. 60 68.30 —-14.70 Peak
2 5150. 0000 2. 98 41.10 44.08 54.00 -9.92 AVG
3 5178. 1000 65. 05 41. 24 106. 29 68.30 37.99 Peak No Limit
4 * 5182. 8000 56. 82 41. 27 98. 09 54.00 44.09 AVG No Limit
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Orthogonal Axis:

X

Test Mode:

UNII-1/ TX A Mode 5180MHz

80 dBuVim

Vertical

0 T W I e

11} - I N N [ B | [ B

40

0

100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000

{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 10358. 2400 25.51 14. 82 40. 33 999.00 -958.67 AVG
2 * 10358. 4000 36.11 14.82 50.93 68.30 -17.37 Peak

Report No.: BTL-FCCP-2-1710C249
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Orthogonal Axis: |X
Test Mode: UNII-1/ TX A Mode 5180MHz
Horizontal
130 dBuVim
X
4
YAYAYA
| \
) |
' fay, \
v \
30
513000 514000 5150.00 5160.00 517000 5180.00 5190.00 520000 521000 523000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 5150. 0000 11. 48 41.10 52. 58 68.30 —-15.72 Peak
2 5150. 0000 3. 31 41.10 4441 54.00 -9.59 AVG
3 5175. 8000 64. 59 41. 23 105. 82 68.30 37.52 Peak No Limit
4 * 5181. 3000 56.91 41.26 98. 17 54.00 44.17 AVG No Limit
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Orthogonal Axis:

X

Test Mode:

UNII-1/ TX A Mode 5180MHz

80 dBuVim

Horizontal

0 T W I e

11} - I N N [ B | [ B

2

40 X

0

100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000

{MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 * 10356. 5400 34.42 14.81 49. 23 68.30 —19.07 Peak
2 10358. 1000 24. 08 14.82 38.90 999.00 -960.10 AVG
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Orthogonal Axis: (X
Test Mode: UNII-1/ TX A Mode 5200MHz
Vertical
130 dBuVim

/\/\/\A

80
i §
| I ——
30
515000 516000 517000 5180.00 5190.00 520000 521000 522000 523000 525000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 5200. 7000 65. 94 41. 36 107. 30 68.30 39.00 Peak No Limit
2 * 5201. 0000 57. 87 41. 36 99. 23 54.00 45.23 AVG No Limit
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Orthogonal Axis:

X

Test Mode:

UNII-1/ TX A Mode 5200MHz

80 dBuVim

Vertical

0 T W I e

11} - I N N [ B | [ B

40

0

100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000

{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 10399.0199 24.70 14. 90 39. 60 999.00 -959.40 AVG
2 * 10403.1000 35.77 14. 90 50. 67 68.30 -17.63 Peak
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Orthogonal Axis: (X
Test Mode: UNII-1/ TX A Mode 5200MHz
Horizontal
130 dBuVim

NavAYa

VA \
30
515000 516000 517000 5180.00 5190.00 520000 521000 522000 523000 525000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5201. 0000 65. 41 41. 36 106. 77 68.30 38.47 Peak No Limit
2 * 5201. 1000 56. 80 41. 36 98. 16 54.00 44.16 AVG No Limit

Report No.: BTL-FCCP-2-1710C249 Page 78 of 504



3T

L

GN
©p
R

b A it

(.

Orthogonal Axis: (X

Test Mode: UNII-1/ TX A Mode 5200MHz

Horizontal

80 dBuVim

1 O T ]

e O e I N N [ B | [ B

2
X
40 1
X
0
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 10400. 3400 22.43 14. 90 37.33 999.00 -961.67 AVG
2 * 10403.9600 33.18 14.91 48. 09 68.30 -20.21 Peak
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Orthogonal Axis: (X
Test Mode: UNII-1/ TX A Mode 5240MHz
Vertical
130 dBuVim
1
#
2

80
i f
/
l \‘x\_\_\__\_\_\_\_‘_\_—'i
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519000 520000 521000 522000 523000 524000 525000 526000 527000 5290.00
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5238. 2000 66. 82 41.55 108. 37 68.30 40.07 Peak No Limit
2 * 5238. 5000 57.69 41.55 99. 24 54.00 45.24 AVG No Limit
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Orthogonal Axis:

X

Test Mode:

UNII-1/ TX A Mode 5240MHz

80 dBuVim

Vertical

0 T W I e

11} - I N N [ B | [ B

X
2
40
0
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 10474.4800 34. 07 15. 04 49.11 68.30 —-19.19 Peak
2 10478. 3400 24.61 15. 05 39. 66 999. 00 -959.34 AVG
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Orthogonal Axis: (X
Test Mode: UNII-1/ TX A Mode 5240MHz
Horizontal
130 dBuVim
2
X
1
//\/“ /\/\\
X /
/ Y\
/ VN
a |
L — 1
30
519000 520000 521000 522000 523000 524000 525000 526000 527000 5290.00
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 5238. 6000 56. 70 41.55 98. 25 54.00 44.25 AVG No Limit
2 5239. 0000 64. 74 41.55 106. 29 68.30 37.99 Peak No Limit
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Orthogonal Axis: (X

Test Mode: UNII-1/ TX A Mode 5240MHz
Horizontal
80 dBuVim
:IMJHL!H_L —|L||-|I_||_|UHLJ|-|I.I|-|I_I JHI_!_I|_|I_J —|I_!_‘I_I|_! !_! |
1
X
40 2
X
0
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 10480. 0400 32. 20 15. 06 47. 26 68.30 —21.04 Peak
2 10480. 2200 22. 28 15. 06 37.34 999.00 -961.66 AVG
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3L

Orthogonal Axis: |X

Test Mode: UNII-1/ TX N20 Mode 5180MHz
Vertical
130 dBuVim
5
*
6

I n

A (9N
— ]
30
513000 514000 5150.00 5160.00 517000 5180.00 5190.00 520000 521000 523000
{MHz)
No. Frea.  [oodine forrect easwr’® Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5149. 3000 20.51 41.10 61.61 68. 30 —6. 69 Pealk
2 5149. 3000 8. 02 41.10 49.12 54.00 -4.88 AVG
3 5150. 0000 19. 96 41.10 61. 06 68.30 -7.24 Peak
4 5150. 0000 7. 23 41.10 48. 33 54.00 -5.67 AVG
5 5179. 1000 65. 86 41.25 107. 11 68.30 38.81 Peak No Limit
6 * 5181.7000 57. 37 41. 26 98. 63 54.00 44.63 AVG No Limit
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Orthogonal Axis:

X

Test Mode:

UNII-1/ TX N20 Mode 5180MHz

80 dBuVim

Vertical

0 T W I e

11} - I N N [ B | [ B

2

40 X

0

100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000

{MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 * 10357. 1600 34.61 14.81 49. 42 68.30 -18.88 Peak
2 10359. 7000 24. 05 14.82 38. 87 999.00 -960.13 AVG
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Orthogonal Axis: |X

Test Mode: UNII-1/ TX N20 Mode 5180MHz
Horizontal
130 dBuVim
. |
i \\/
! Y N\
3 A
[\ T
- -
MMK\N N |
30
513000 514000 5150.00 5160.00 517000 5180.00 5190.00 520000 521000 523000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 5148. 9000 19. 02 41.10 60. 12 68.30 —8.18 Peak
2 5148. 9000 4. 63 41.10 45.73 54.00 -8.27 AVG
3 5150. 0000 13. 09 41.10 54.19 68.30 -14.11 Peak
4 5150. 0000 3.81 41.10 44.91 54.00 -9.09 AVG
5 * 5178. 6000 56. 54 41. 25 97.79 54.00 43.79 AVG No Limit
6 5178. 9000 64.91 41.25 106. 16 68.30 37.86 Peak No Limit
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Orthogonal Axis: [X

Test Mode: UNII-1/ TX N20 Mode 5180MHz

Horizontal

80 dBuVim

1 O T ]

e O e I N N [ B | [ B

X
40 1
X
0
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 10359. 2200 22. 27 14. 82 37.09 999.00 -961.91 AVG
2 * 10361. 2200 32.63 14.82 47.45 68.30 -20.85 Peak
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Orthogonal Axis: (X
Test Mode: UNII-1/ TX N20 Mode 5200MHz
Vertical
130 dBuVim
1
#
2

7 i

/
v T
30
515000 516000 517000 5180.00 5190.00 520000 521000 522000 523000 525000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 5201. 9000 66. 22 41. 37 107. 59 68.30 39.29 Peak No Limit
2 * 5202. 0000 57. 46 41. 37 98. 83 54.00 44.83 AVG No Limit
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Orthogonal Axis:

X

Test Mode:

UNII-1/ TX N20 Mode 5200MHz

80 dBuVim

Vertical

0 T W I e

11} - I N N [ B | [ B

I —— | p—
1
40 X
0
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 10399. 2200 23.99 14. 90 38.89 999.00 -960.11 AVG
2 * 10399. 4600 34.85 14. 90 49.75 68.30 -18.55 Peak
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Orthogonal Axis: (X
Test Mode: UNII-1/ TX N20 Mode 5200MHz
Horizontal
130 dBuVim
1
#
2

80
i
U/\/\/N \M ral
r A\
~ ke
N R \’\f\%_H
30
515000 516000 517000 5180.00 5190.00 520000 521000 522000 523000 525000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5198. 4000 65. 05 41. 35 106. 40 68.30 38.10 Peak No Limit
2 * 5201. 0000 55.95 41. 36 97. 31 54.00 43.31 AVG No Limit
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Orthogonal Axis:

X

Test Mode:

UNII-1/ TX N20 Mode 5200MHz

80 dBuVim

Horizontal

0 T W I e

11} - I N N [ B | [ B

X
10 1
X
0
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 10400. 1800 21.58 14. 90 36. 48 999.00 -962.52 AVG
2 * 10401. 5000 32. 67 14. 90 47.57 68.30 -20.73 Peak
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Orthogonal Axis: (X
Test Mode: UNII-1/ TX N20 Mode 5240MHz
Vertical
130 dBuVim
1
b
2

LA

J\f\/ o,
30
519000 520000 521000 522000 523000 524000 525000 526000 527000 5290.00
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 5239. 2000 66. 53 41. 56 108. 09 68.30 39.79 Peak No Limit
2 * 5242. 0000 57.59 41.57 99. 16 54.00 45.16 AVG No Limit
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Orthogonal Axis:

X

Test Mode:

UNII-1/ TX N20 Mode 5240MHz

80 dBuVim

Vertical

0 T W I e

11} - I N N [ B | [ B

X
40 2
X
0
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 10476. 7800 33.55 15. 05 48. 60 68.30 -19.70 Peak
2 10477.1200 23.42 15. 05 38.47 999. 00 -960.53 AVG
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Orthogonal Axis: (X
Test Mode: UNII-1/ TX N20 Mode 5240MHz
Horizontal
130 dBuVim
2
#

80
y
Y %
N
I "\
~f V\v\,\
M/\/J N S
30
519000 520000 521000 522000 523000 524000 525000 526000 527000 5290.00
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 5238. 6000 56. 24 41.55 97.79 54.00 43.79 AVG No Limit
2 5241. 1000 65. 39 41.56 106. 95 68.30 38.65 Peak No Limit
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Orthogonal Axis: (X
Test Mode: UNII-1/ TX N20 Mode 5240MHz
Horizontal
80 dBuVim
:IMJHLHJHU —|L||-|I_||_|UHLJ|-||.||-|I_I JHI_!_I|_||_4 —|I_!_‘I_I|_! !_! |
1
X
40 2
X
0
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 10475. 7000 32. 84 15. 05 47.89 68.30 —20.41 Peak
2 10478.9800 22. 16 15. 05 37.21 999.00 -961.79 AVG
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Orthogonal Axis:

X

Test Mode: UNII-1/ TX N40 Mode 5190MHz
Vertical
130 dBuVim
M [T
. | )
" |
- / |
__/__ﬂ__,——> k\"———_u_— I
30
509000 511000 513000 515000 517000 5190.00 521000 523000 525000 5290.00
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5150. 0000 14. 26 41.10 55. 36 68.30 —12.94 Peak
2 5150. 0000 5. 16 41.10 46. 26 54.00 -7.74 AVG
3 5185. 6000 62. 58 41.28 103. 86 68.30 35.56 Peak No Limit
4 * 5188. 0000 52. 07 41.29 93. 36 54.00 39.36 AVG No Limit
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Orthogonal Axis: (X

Test Mode: UNII-1/ TX N40 Mode 5190MHz
Vertical
80 dBuVim
:IMJHL!H_L —|L||-||_||_|UHLJ|-|I.I|-|I_I JHI_!_I|_||_4 —|I_!_‘I_I|_! !_! |
2
X
40 1
X
0
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 10374. 2000 23. 28 14. 85 38.13 999.00 -960.87 AVG
2 * 10378.5000 32. 16 14.86 47. 02 68.30 -21.28 Peak
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Orthogonal Axis: |X
Test Mode: UNII-1/ TX N40 Mode 5190MHz
Horizontal

130 dBuVim

3

4

e

' \
/ |
2 (_/f/
I R,\
30
509000 511000 513000 515000 517000 5190.00 521000 523000 525000 5290.00
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 5150. 0000 12. 04 41.10 53. 14 68.30 —15.16 Peak
2 5150. 0000 2. 17 41.10 43. 27 54.00 -10.73 AVG
3 5187. 6000 58. 86 41.29 100. 15 68.30 31.85 Peak No Limit
4 * 5187. 6000 49. 29 41.29 90. 58 54.00 36.58 AVG No Limit
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Orthogonal Axis:

X

Test Mode:

UNII-1/ TX N40 Mode 5190MHz

80 dBuVim

Horizontal

0 T W I e

11} - I N N [ B | [ B

4
40 1
X
0
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 10381. 0400 21.95 14. 86 36. 81 999.00 -962.19 AVG
2 * 10383.8600 31. 26 14. 87 46. 13 68.30 -22.17 Peak
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Orthogonal Axis: (X
Test Mode: UNII-1/ TX N40 Mode 5230MHz
Vertical
130 dBuVim
1
#
2

X (
f
.
\_\_,‘_,_
30
513000 515000 517000 5190.00 521000 523000 525000 527000 5290.00 533000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5223. 2000 62. 27 41. 47 103. 74 68.30 35.44 Peak No Limit
2 * 5228. 2000 52. 45 41.50 93.95 54.00 39.95 AVG No Limit
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Orthogonal Axis:

X

Test Mode:

UNII-1/ TX N40 Mode 5230MHz

80 dBuVim

Vertical

0 T W I e

11} - I N N [ B | [ B

X
40 2
X
0
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 10458. 8600 33.99 15. 01 49. 00 68.30 —-19.30 Peak
2 10459. 8600 22. 86 15. 02 37.88 999.00 -961.12 AVG
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Orthogonal Axis: (X
Test Mode: UNII-1/ TX N40 Mode 5230MHz
Horizontal
130 dBuVim
1
2
Ko,
/Jf |
30
513000 515000 517000 519000 521000 523000 525000 527000 529000 5330.00
{MHz)

Reading Correct Measure Limit Margin

No. Frea. Level Factor ment

MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5232. 2000 59. 63 41.52 101. 15 68.30 32.85 Peak No Limit
2 * 5232. 6000 49.79 41.52 91. 31 54.00 37.31 AVG No Limit
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Orthogonal Axis: [X

Test Mode:

UNII-1/ TX N40 Mode 5230MHz

80 dBuVim

Horizontal

0 T W I e

X
40 2
X
0
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 10455. 9200 32.98 15. 01 47.99 68.30 —20.31 Peak
2 10459. 2300 21.99 15.01 37.00 999. 00 -962.00 AVG
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Orthogonal Axis : [X
Test Mode : UNII-2A/ TX A Mode 5260MHz
Vertical
130 dBuVim

VAYAYA
| \

80
i
\
I
30
521000 522000 523000 524000 525000 526000 527000 528000 5290.00 531000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 5261. 0000 57. 45 41. 67 99.12 54.00 45.12 AVG No Limit
5266. 4000 65. 27 41.69 106. 96 68.30 38.66 Peak No Limit
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Orthogonal Axis :

X

Test Mode :

UNII-2A/ TX A Mode 5260MHz

80 dBuVim

Vertical

0 T W I e

11} - I N N [ B | [ B

2

40

0

100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000

{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 * 10519. 1400 34. 37 15. 08 49. 45 68.30 —-18.85 Peak
2 10523. 6400 24. 37 15. 08 39.45 999. 00 -959.55 AVG
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Orthogonal Axis : [X
Test Mode : UNII-2A/ TX A Mode 5260MHz
Horizontal
130 dBuVim
2
#

aYATA /\\

v
i
I e
30
521000 522000 523000 524000 525000 526000 527000 528000 5290.00 531000
{MHz)
No. Frea.  [oodine forrect easwr’® Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 =* 5258. 5000 56. 42 41. 65 98. 07 54.00 44. 07 AVG No Limit
2 5258. 8000 65. 29 41.65 106. 94 68. 30 38.64 Pealk No Limit
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Orthogonal Axis : [X

Test Mode : UNII-2A/ TX A Mode 5260MHz

Horizontal

80 dBuVim

1 O T ]

e O e I N N [ B | [ B

0
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000
{MHz)
No.  Frea. Loedl™  Fomroc®  peas©  Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 =* 10518. 6600 32. 40 15. 08 47.48 68. 30 —-20.82 Pealk
2 10520.5199 22.40 15.08 37.48 999. 00 -961.52 AVG

Report No.: BTL-FCCP-2-1710C249
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Orthogonal Axis : [X
Test Mode : UNII-2A/ TX A Mode 5300MHz
Vertical
130 dBuVim
2
#

NaYAYD

I :
30
525000 526000 527000 528000 5290.00 5300.00 531000 532000 533000 535000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 5301. 0000 57. 05 41. 87 98. 92 54.00 44.92 AVG No Limit
2 5301. 4000 64. 51 41. 87 106. 38 68.30 38.08 Peak No Limit
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Orthogonal Axis :

X

Test Mode :

UNII-2A/ TX A Mode 5300MHz

80 dBuVim

Vertical

0 T W I e

11} - I N N [ B | [ B

2

40

0

100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000

{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 * 10598. 4400 34.89 15. 02 49.91 68.30 —-18.39 Peak
2 10598.5199 24.59 15. 02 39.61 999. 00 -959.39 AVG
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Orthogonal Axis : [X
Test Mode : UNII-2A/ TX A Mode 5300MHz
Horizontal
130 dBuVim
1
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~f YA
/
Y M

30
525000 526000 527000 528000 5290.00 5300.00 531000 532000 533000 535000
{MHz)
No. Frea.  [oodine forrect easwr’® Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5298. 4000 64. 92 41. 86 106. 78 68. 30 38.48 Pealk No Limit
2 * 5303. 6000 56.11 41.88 98. 29 54.00 4429 AVG No Limit
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Orthogonal Axis : [X

Test Mode : UNII-2A/ TX A Mode 5300MHz

Horizontal

80 dBuVim

1 O T ]

e O e I N N [ B | [ B

2
X
40 1
X
0
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 10600. 2400 22. 60 15. 02 37.62 54.00 —-16.38 AVG
2 10600. 5800 33. 26 15. 02 48. 28 74.00 -25.72 Peak
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Orthogonal Axis : |X

Test Mode : UNII-2A/ TX A Mode 5320MHz
Vertical
130 dBuVim
1
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80
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527000 528000 5290.00 5300.00 531000 532000 533000 534000 535000 537000
{MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5314. 6000 66. 13 41. 94 108. 07 68.30 39.77 Peak No Limit
2 * 5318. 8000 58. 22 41. 96 100. 18 54.00 46.18 AVG No Limit
3 5350. 0000 14.01 42.12 56.13 68.30 -12.17 Peak
4 5350. 0000 4. 92 42.12 47. 04 54.00 -6.96 AVG
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Orthogonal Axis :

X

Test Mode :

UNII-2A/ TX A Mode 5320MHz

80 dBuVim

Vertical
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2

40

0

100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000

{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 10638. 0400 35. 22 14.99 50.21 74.00 —23.79 Peak
2 * 10638. 4400 25. 14 14.99 40.13 54.00 -13.87 AVG
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Orthogonal Axis :

X

Test Mode : UNII-2A/ TX A Mode 5320MHz
Horizontal
130 dBuVim
2
X
1
w
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30
527000 528000 5290.00 5300.00 531000 532000 533000 534000 535000 537000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 5318. 7000 56. 82 41. 96 98.78 54.00 44.78 AVG No Limit
2 5318. 9000 64. 85 41. 96 106. 81 68.30 38.51 Peak No Limit
3 5350. 0000 12. 11 42.12 54.23 68.30 -14.07 Peak
4 5350. 0000 2. 11 42.12 44.23 54.00 -9.77 AVG
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Orthogonal Axis : [X

Test Mode : UNII-2A/ TX A Mode 5320MHz

Horizontal

80 dBuVim

1 O T ]

e O e I N N [ B | [ B

0
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000
{MHz)
No.  Frea. Loedl™  Fomroc®  peas©  Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 =* 10638. 2000 22. 97 14.99 37. 96 54. 00 -16. 04 AVG
2 10643. 9800 32. 86 14.99 47. 85 74. 00 -26. 15 Pealk
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Orthogonal Axis : [X
Test Mode : UNII-2A/ TX N20 Mode 5260MHz
Vertical
130 dBuVim
1
2

Al i

= oy
IR g f\/\,_\,_u_h_h__ﬁ_
30
521000 522000 523000 524000 525000 526000 527000 528000 5290.00 531000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5259. 3000 66. 55 41. 66 108. 21 68.30 39.91 Peak No Limit
2 * 5261. 6000 57. 39 41. 67 99. 06 54.00 45.06 AVG No Limit
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Orthogonal Axis : [X

Test Mode : UNII-2A/ TX N20 Mode 5260MHz
Vertical
80 dBuVim
:IMJHL!H_L —|L||-||_||_|UHLJ|-|I.I|-|I_I JHI_!_I|_||_4 —|I_!_‘I_I|_! !_! |
I —=|= O A _
X
40 1
X
0
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 10519. 9000 23. 46 15. 08 38. 54 999.00 -960.46 AVG
2 * 10524.8200 33.95 15. 08 49. 03 68.30 -19.27 Peak
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Orthogonal Axis : [X
Test Mode : UNII-2A/ TX N20 Mode 5260MHz
Horizontal
130 dBuVim
2
#

80
T
Y W
i
I "\
., )
30
521000 522000 523000 524000 525000 526000 527000 528000 5290.00 531000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 5258. 7000 55. 87 41. 65 97.52 54.00 43.52 AVG No Limit
2 5261. 1000 65. 50 41. 67 107. 17 68.30 38.87 Peak No Limit
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Orthogonal Axis : [X

Test Mode : UNII-2A/ TX N20 Mode 5260MHz

Horizontal

80 dBuVim

1 O T ]

e O e I N N [ B | [ B

X
40 1
X
0
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 10516. 5800 22. 26 15. 08 37. 34 999.00 -961.66 AVG
2 * 10520. 6200 32.56 15. 08 47.64 68.30 -20.66 Peak
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Orthogonal Axis : [X
Test Mode : UNII-2A/ TX N20 Mode 5300MHz
Vertical
130 dBuVim
2
4

i i
"] — |
30
525000 526000 527000 528000 5290.00 5300.00 531000 532000 533000 535000
{MHz)
No Freq  Resdine Commect Memure iy argin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 =* 5301. 7000 57.75 41. 87 99. 62 54.00 45. 62 AVG No Limit
2 5303. 8000 66. 74 41.88 108. 62 68. 30 40. 32 Pealk No Limit
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Orthogonal Axis : [X

Test Mode : UNII-2A/ TX N20 Mode 5300MHz
Vertical
80 dBuVim
:IMJHL!H_L —|L||-||_||_|UHLJ|-|I.I|-|I_I JHI_!_I|_||_4 —|I_!_‘I_I|_! !_! |
I P — O A _
X
1
40 X
0
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 10599. 6600 23.70 15. 02 38.72 999.00 -960.28 AVG
2 * 10604.5400 34. 16 15. 02 49.18 74.00 —-24.82 Peak
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Orthogonal Axis : [X
Test Mode : UNII-2A/ TX N20 Mode 5300MHz
Horizontal
130 dBuVim
1
2
m {
x’J )
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525000 526000 527000 528000 5290.00 5300.00 531000 532000 533000 535000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5300. 7000 65. 54 41. 87 107. 41 68.30 39.11 Peak No Limit
2 * 5301. 1000 56. 64 41. 87 98.51 54.00 44.51 AVG No Limit
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Orthogonal Axis : (X

Test Mode :

UNII-2A/ TX N20 Mode 5300MHz

80 dBuVim

Horizontal

1 L]

[N

1| By A 1 1] I N N [ B | [ B

4
40 2
X
0
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000
(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 10596. 4000 32.93 15. 02 47.95 68. 30 -20. 35 Peak
10599. 0400 22. 29 15. 02 37. 31 999.00 -961.69 AVG
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Orthogonal Axis : |X

Test Mode : UNII-2A/ TX N20 Mode 5320MHz
Vertical
130 dBuVim
1
2

i
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i A
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527000 528000 5290.00 5300.00 531000 532000 533000 534000 535000 537000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5314. 2000 67. 03 41. 94 108. 97 68.30 40.67 Peak No Limit
2 * 5321.8000 57.73 41. 97 99. 70 54.00 45.70 AVG No Limit
3 5350. 0000 15. 90 42.12 58. 02 68.30 -10.28 Peak
4 5350. 0000 6. 15 42.12 48. 27 54.00 -5.73 AVG
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Orthogonal Axis :

X

Test Mode :

UNII-2A/ TX N20 Mode 5320MHz

80 dBuVim

Vertical

0 T W I e

11} - I N N [ B | [ B

2
X
1
10 X
0
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000
{MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 10639. 4600 24. 17 14.99 39. 16 54.00 -14.84 AVG
2 10644. 0400 33.92 14.99 48.91 74.00 -25.09 Peak
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Orthogonal Axis : |X

Test Mode : UNII-2A/ TX N20 Mode 5320MHz
Horizontal
130 dBuVim
2
X
. |
il xf\} s
W v
/\/\/ \/\ 5
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I \
30
527000 528000 5290.00 5300.00 531000 532000 533000 534000 535000 537000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 * 5321. 0000 56. 70 41. 97 98. 67 54.00 44.67 AVG No Limit
2 5321. 2000 65.76 41. 97 107.73 68.30 39.43 Peak No Limit
3 5350. 0000 13. 69 42.12 55. 81 68.30 -12.49 Peak
4 5350. 0000 4. 27 42.12 46. 39 54.00 -7.61 AVG
5 5350. 7000 16. 43 42.12 58. 55 68.30 -9.75 Peak
6 5350. 7000 4. 97 42.12 47.09 54.00 -6.91 AVG
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Orthogonal Axis : [X

Test Mode : UNII-2A/ TX N20 Mode 5320MHz

Horizontal

80 dBuVim

1 O T ]

e O e I N N [ B | [ B

0
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000
{MHz)
No.  Frea. Loedl™  Fomroc®  peas©  Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 =* 10639. 2400 22. 74 14.99 37.73 54. 00 -16. 27 AVG
2 10647.5800 33. 08 14.99 48. 07 74. 00 -25.93 Pealk
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Orthogonal Axis : [X
Test Mode : UNII-2A/ TX N40 Mode 5270MHz
Vertical
130 dBuVim
1
#

80
__—_,_—f’_/, I R
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517000 519000 521000 523000 525000 527000 5290.00 531000 533000 537000
{MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5266. 8000 63. 55 41.70 105. 25 68.30 36.95 Peak No Limit
2 * 5266. 8000 53. 28 41.70 94. 98 54.00 40.98 AVG No Limit
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Orthogonal Axis : [X

Test Mode : UNII-2A/ TX N40 Mode 5270MHz

Vertical

80 dBuVim

1 O T ]

e O e I N N [ B | [ B

0
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000
{MHz)
No.  Frea. Loedl™  Fomroc®  peas©  Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 10539. 8500 22. 77 15. 07 37.84 999.00 -961.16 AVG
2 * 10540. 7400 32.75 15. 07 47. 82 68. 30 -20.48 Pealk
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Orthogonal Axis : [X
Test Mode : UNII-2A/ TX N40 Mode 5270MHz
Horizontal
130 dBuVim
2
1
M
i
_/ e
30
517000 519000 521000 523000 525000 527000 5290.00 531000 533000 537000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 5268. 6000 50. 52 41.70 92. 22 54.00 38.22 AVG No Limit
2 5268. 8000 60. 69 41.71 102. 40 68.30 34.10 Peak No Limit
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Orthogonal Axis : [X

Test Mode : UNII-2A/ TX N40 Mode 5270MHz

Horizontal

80 dBuVim

1 O T ]

e O e I N N [ B | [ B

X
40 1
X
0
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 10539. 2600 21.99 15. 07 37. 06 999.00 -961.94 AVG
2 * 10543. 1300 32. 34 15. 06 47.40 68.30 -20.90 Peak
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Orthogonal Axis : |X

-

Test Mode : UNII-2A/ TX N40 Mode 5310MHz
Vertical
130 dBuVim
2
*

80
_/ \'\
30
521000 523000 525000 527000 5290.00 531000 533000 535000 537000 541000
{MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 * 5312. 0000 53. 81 41.92 95.73 54.00 41.73 AVG No Limit
2 5316. 8000 64. 51 41.95 106. 46 68.30 38.16 Peak No Limit
3 5350. 0000 24.72 42.12 66. 84 68.30 -1.46 Peak
4 5350. 0000 5. 97 42.12 48. 09 54.00 -5.91 AVG
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Orthogonal Axis :

X

Test Mode :

UNII-2A/ TX N40 Mode 5310MHz

80 dBuVim

Vertical

0 T W I e

11} - I N N [ B | [ B

X
40 2
X
0
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 10618. 8900 33. 16 15. 01 48. 17 74.00 —25.83 Peak
2 * 10619. 8900 23.09 15.01 38.10 54.00 -15.90 AVG
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Orthogonal Axis :

X

Test Mode : UNII-2A/ TX N40 Mode 5310MHz
Horizontal
130 dBuVim
1
e
. [f A
| 3
/ \
30
521000 523000 525000 527000 5290.00 531000 533000 535000 537000 541000
(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 5306. 4000 49.79 41.90 91. 69 54.00 37.69 AVG No Limit
2 5311. 4000 59.76 41.92 101. 68 68.30 33.38 Peak No Limit
3 5350. 0000 10. 44 42.12 52. 56 68.30 -15.74 Peak
4 5350. 0000 2. 46 42.12 44.58 54.00 -9.42 AVG
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Orthogonal Axis : [X

Test Mode : UNII-2A/ TX N40 Mode 5310MHz

Horizontal

80 dBuVim
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e O e I N N [ B | [ B
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100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000
{MHz)
No.  Frea. Loedl™  Fomroc®  peas©  Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 10618. 7300 32. 30 15.01 47. 31 74. 00 —26. 69 Pealk
2 * 10618. 9900 22. 65 15.01 37. 66 54. 00 -16. 34 AVG
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Orthogonal Axis : |X

Test Mode : UNII-2C/ TX A Mode 5500MHz

130 dBuVim

Vertical
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545000 546000 547000 548000 5490.00 5500.00 551000 552000 553000 555000
(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5460. 0000 11.25 42. 68 53.93 68.30 —14.37 Peak
2 5460. 0000 3. 38 42. 68 46. 06 54.00 -7.94 AVG
3 5470. 0000 11. 80 42.73 54.53 68.30 -13.77 Peak
4 5470. 0000 4. 07 42.73 46. 80 54.00 -7.20 AVG
5 5500. 6000 66. 17 42. 88 109. 05 68.30 40.75 Peak No Limit
6 * 5501. 4000 58. 43 42. 88 101. 31 54.00 47.31 AVG No Limit
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Orthogonal Axis : [X
Test Mode : UNII-2C/ TX A Mode 5500MHz
Vertical
80 dBuVim
MHLHJHU —|L||-|I_||_|UHLJ|-||.||-|I_I JHI_!_I|_||_J —|I_!_‘I_I|_! !_! |
2
X
40 1
X
0
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 11000. 1200 22. 69 14.73 37.42 54.00 -16.58 AVG
2 11001.1700 33.05 14.73 47.78 74.00 -26.22 Peak
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Orthogonal Axis :

X

Test Mode : UNII-2C/ TX A Mode 5500MHz
Horizontal
130 dBuVim
6
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545000 546000 547000 548000 5490.00 5500.00 551000 552000 553000 555000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 5460. 0000 11. 14 42. 68 53.82 68.30 —14.48 Peak
2 5460. 0000 1. 75 42. 68 4443 54.00 -9.57 AVG
3 5470. 0000 10. 65 42.73 53. 38 68.30 -14.92 Peak
4 5470. 0000 2. 30 42.73 45. 03 54.00 -8.97 AVG
5 * 5499. 0000 56. 19 42. 87 99. 06 54.00 45.06 AVG No Limit
6 5499. 3000 64. 04 42. 88 106. 92 68.30 38.62 Peak No Limit
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Orthogonal Axis : [X

Test Mode : UNII-2C/ TX A Mode 5500MHz

Horizontal

80 dBuVim

1 O T ]

e O e I N N [ B | [ B

X
10 1
X
0
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000
{MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 11000. 6700 21.51 14.73 36. 24 54.00 —-17.76 AVG
2 11003. 2500 32.10 14.74 46. 84 74.00 -27.16 Peak
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Orthogonal Axis : [X

Test Mode : UNII-2C/ TX A Mode 5580MHz
Vertical
130 dBuVim
1
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553000 554000 555000 5560.00 557000 558000 5590.00 5600.00 561000 5630.00
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5578. 8000 66. 14 43.12 109. 26 68.30 40.96 Peak No Limit
2 * 5579. 0000 58. 11 43.12 101. 23 54.00 47.23 AVG No Limit
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Orthogonal Axis :

X

Test Mode :

UNII-2C/ TX A Mode 5580MHz

80 dBuVim

Vertical

0 T W I e
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X
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X
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100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 11156. 0900 33. 39 15.11 48. 50 74.00 —25.50 Peak
2 * 11159. 9600 22. 68 15.12 37.80 54.00 -16.20 AVG
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Orthogonal Axis : [X
Test Mode : UNII-2C/ TX A Mode 5580MHz
Horizontal
130 dBuVim

B
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30
553000 554000 555000 5560.00 557000 558000 5590.00 5600.00 561000 5630.00
{MHz)
No. Frea.  [oodine forrect easwr’® Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5581. 4000 63. 88 43.13 107. 01 68. 30 38.71 Pealk No Limit
2 * 5581. 5000 55. 00 43.13 98.13 54.00 44.13 AVG No Limit
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Orthogonal Axis : [X

Test Mode : UNII-2C/ TX A Mode 5580MHz

Horizontal

80 dBuVim
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X
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0
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000
{MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 11159.9200 21.61 15.12 36.73 54.00 —17.27 AVG
2 11162. 2000 31.85 15.13 46. 98 74.00 -27.02 Peak
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Orthogonal Axis : |X

Test Mode : UNII-2C/ TX A Mode 5700MHz
Vertical
130 dBuVim
1
2
AAR
. / \
] A
N 39
N ¥ \ X
W 46
30
565000 566000 5670.00 5680.00 5690.00 5700.00 5711000 572000 573000 55000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5696. 1000 65. 48 43. 47 108. 95 68.30 40.65 Peak No Limit
2 * 5701. 3000 57.11 43.49 100. 60 54.00 46.60 AVG No Limit
3 5725. 0000 13. 82 43. 56 57. 38 68.30 -10.92 Peak
4 5725. 0000 4. 17 43. 56 47.73 54.00 -6.27 AVG
5 5726. 1000 14. 63 43. 56 58.19 68.30 -10.11 Peak
6 5726. 1000 4. 84 43. 56 48. 40 54.00 -5.60 AVG
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Orthogonal Axis :

X

Test Mode :

UNII-2C/ TX A Mode 5700MHz

80 dBuVim

Vertical
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100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 11396. 7600 32. 89 15.70 48. 59 74.00 —25.41 Peak
2 * 11402. 1300 22. 44 15.72 38.16 54.00 -15.84 AVG
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Orthogonal Axis :

X

Test Mode : UNII-2C/ TX A Mode 5700MHz
Horizontal
130 dBuVim
1
X
2
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o \jH
30
565000 566000 5670.00 5680.00 5690.00 5700.00 5711000 572000 573000 55000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5695. 6000 58. 26 43. 47 101.73 68.30 33.43 Peak No Limit
2 * 5701. 4000 50.76 43.49 94. 25 54.00 40.25 AVG No Limit
3 5725. 0000 9.12 43. 56 52. 68 68.30 -15.62 Peak
4 5725. 0000 0.78 43. 56 44. 34 54.00 -9.66 AVG
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Orthogonal Axis : [X

Test Mode : UNII-2C/ TX A Mode 5700MHz

Horizontal

80 dBuVim
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0
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 11400. 1300 21.63 15.71 37. 34 54.00 -16.66 AVG
2 11404. 0800 32. 23 15.72 47.95 74.00 -26.05 Peak
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Orthogonal Axis : |X

Test Mode : UNII-2C/ TX N20 Mode 5500MHz
Vertical
130 dBuVim
i
8
bt
/ YAYAYAYAYAY \
80
3 f\/w Mﬂ
r i
1 N
8 )\
S Yo\
_,~_/——/_\/> ~ e
30
545000 546000 547000 548000 5490.00 5500.00 551000 552000 553000 555000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5460. 0000 16. 00 42. 68 58. 68 68.30 —9.62 Peak
2 5460. 0000 5. 89 42. 68 48. 57 54.00 -5.43 AVG
3 5469. 6000 23. 93 42.73 66. 66 68.30 -1.64 Peak
4 5469. 6000 9. 89 42.73 52. 62 54.00 -1.38 AVG
5 5470. 0000 20. 83 42.73 63. 56 68.30 -4.74 Peak
6 5470. 0000 9. 56 42.73 52.29 54.00 -1.71 AVG
7 5494. 3000 66. 78 42. 85 109. 63 68.30 41.33 Peak No Limit
8 * 5502. 0000 58. 19 42.89 101. 08 54.00 47.08 AVG No Limit
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Orthogonal Axis : [X

Test Mode : UNII-2C/ TX N20 Mode 5500MHz
Vertical
80 dBuVim
:IMJHL!H_L —|L||-||_||_|UHLJ|-|I.I|-|I_I JHI_!_I|_||_4 —|I_!_‘I_I|_! !_! |
1
X
40 2
X
0
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 10995. 6900 32. 86 14.73 47.59 74.00 —26.41 Peak
2 * 11000. 0900 22. 16 14.73 36.89 54.00 -17.11 AVG
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Orthogonal Axis : |X
Test Mode : UNII-2C/ TX N20 Mode 5500MHz
Horizontal
130 dBuVim
i
X
8
. |
A
-; W
35 /x/
o A
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1 .
S e
30
545000 546000 547000 548000 5490.00 5500.00 551000 552000 553000 555000
{MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5460. 0000 9. 77 42. 68 52. 45 68.30 —15.85 Peak
2 5460. 0000 1. 96 42. 68 44. 64 54.00 -9.36 AVG
3 5468. 8000 18. 37 42.72 61. 09 68.30 -7.21 Peak
4 5468. 8000 4. 82 42. 72 47. 54 54.00 -6.46 AVG
5 5470. 0000 17. 05 42.73 59.78 68.30 -8.52 Peak
6 5470. 0000 4. 08 42.73 46. 81 54.00 -7.19 AVG
7 5498. 3000 65. 00 42. 87 107. 87 68.30 39.57 Peak No Limit
8 * 5498. 6000 56. 23 42. 87 99. 10 54.00 45.10 AVG No Limit
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Orthogonal Axis : [X

Test Mode : UNII-2C/ TX N20 Mode 5500MHz

Horizontal

80 dBuVim

1 O T ]

e O e I N N [ B | [ B

0
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000
{MHz)
No.  Frea. Loedl™  Fomroc®  peas©  Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 10999. 7500 31.75 14.73 46. 48 74. 00 —27.52 Pealk
2 * 11002. 1600 21.58 14.74 36. 32 54. 00 -17.68 AVG
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Orthogonal Axis : [X

Test Mode : UNII-2C/ TX N20 Mode 5580MHz
Vertical
130 dBuVim
1
2
e
/\/ YA \/\/\
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LT ]
30
553000 554000 555000 5560.00 557000 558000 5590.00 5600.00 561000 5630.00
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5579. 3000 67. 31 43.12 110. 43 68.30 42.13 Peak No Limit
2 * 5582. 0000 57. 80 43.13 100. 93 54.00 46.93 AVG No Limit
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Orthogonal Axis : [X

Test Mode : UNII-2C/ TX N20 Mode 5580MHz

Vertical

80 dBuVim

1 O T ]

e O e I N N [ B | [ B

0
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000
{MHz)
No.  Frea. Loedl™  Fomroc®  peas©  Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 =* 11159. 7500 22. 20 15.12 37. 32 54. 00 -16. 68 AVG
2 11164. 2000 32. 09 15.13 47. 22 74. 00 -26.78 Pealk
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Orthogonal Axis : [X
Test Mode : UNII-2C/ TX N20 Mode 5580MHz
Horizontal
130 dBuVim

P
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30
553000 554000 555000 5560.00 557000 558000 5590.00 5600.00 561000 5630.00
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5581. 1000 63. 64 43.12 106. 76 68.30 38.46 Peak No Limit
2 * 5581. 1000 55. 28 43.12 98. 40 54.00 4440 AVG No Limit
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Orthogonal Axis : [X

Test Mode : UNII-2C/ TX N20 Mode 5580MHz

Horizontal

80 dBuVim

1 O T ]

e O e I N N [ B | [ B

[t

X
10 1
X
0
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 11160.4000 21. 31 15.12 36. 43 54.00 —-17.57 AVG
2 11163.6700 31. 31 15.13 46. 44 74.00 -27.56 Peak
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Orthogonal Axis : |X

Test Mode : UNII-2C/ TX N20 Mode 5700MHz
Vertical
130 dBuVim
1
. | \
f i
N 5
¥
; nJ Wy .
______H__“__d_‘_,\/‘*/
30
565000 566000 5670.00 5680.00 5690.00 5700.00 5711000 572000 573000 55000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 5697. 0000 55. 77 43. 47 99. 24 54.00 45.24 AVG No Limit
2 5699. 5000 64. 25 43.48 107.73 68.30 39.43 Peak No Limit
3 5725. 0000 15. 22 43. 56 58.78 68.30 -9.52 Peak
4 5725. 0000 5. 02 43. 56 48. 58 54.00 -5.42 AVG
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Orthogonal Axis : [X

Test Mode : UNII-2C/ TX N20 Mode 5700MHz

Vertical

80 dBuVim
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e O e I N N [ B | [ B

0
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000
{MHz)
No.  Frea. Loedl™  Fomroc®  peas©  Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 =* 11397. 1700 22. 09 15.70 37.79 54. 00 -16. 21 AVG
2 11404.5599 31.91 15.72 47. 63 74. 00 -26. 37 Pealk
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Orthogonal Axis : |X
Test Mode : UNII-2C/ TX N20 Mode 5700MHz
Horizontal
130 dBuVim
1
X
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565000 566000 5670.00 5680.00 5690.00 5700.00 5711000 572000 573000 55000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5698. 5000 59. 99 43. 48 103. 47 68.30 35.17 Peak No Limit
2 * 5701. 1000 52. 17 43.49 95. 66 54.00 41.66 AVG No Limit
3 5725. 0000 11.43 43. 56 54.99 68.30 -13.31 Peak
4 5725.0000 1.55 43. 56 45.11 54.00 -8.89 AVG
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Orthogonal Axis : [X

Test Mode : UNII-2C/ TX N20 Mode 5700MHz

Horizontal

80 dBuVim

1 O T ]

e O e I N N [ B | [ B

2
X
40 1
X
0
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 11400. 0700 22.61 15.71 38. 32 54.00 —-15.68 AVG
2 11401.4000 33.12 15.71 48. 83 74.00 -25.17 Peak
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Orthogonal Axis :

X

Test Mode : UNII-2C/ TX N40 Mode 5510MHz
Vertical
130 dBuVim
5
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541000 543000 5450.00 5470.00 5490.00 551000 553000 555000 557000 561000
{MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5460. 0000 13.91 42. 68 56. 59 68.30 —-11.71 Peak
2 5460. 0000 4. 79 42. 68 47. 47 54.00 -6.53 AVG
3 5470. 0000 23.61 42.73 66. 34 68.30 -1.96 Peak
4 5470. 0000 7.92 42.73 50. 65 54.00 -3.35 AVG
5 5503. 4000 62. 30 42. 89 105. 19 68.30 36.89 Peak No Limit
6 * 5508. 2000 52. 66 42.90 95. 56 54.00 41.56 AVG No Limit
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Orthogonal Axis : [X

Test Mode : UNII-2C/ TX N40 Mode 5510MHz

Vertical

80 dBuVim

1 O T ]

e O e I N N [ B | [ B

0
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000
{MHz)
No.  Frea. Loedl™  Fomroc®  peas©  Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 11016. 0300 33.51 14.77 48. 28 74. 00 —-2b.72 Pealk
2 * 11019. 7000 22. 36 14.78 37.14 54. 00 -16. 86 AVG
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Orthogonal Axis :

X

Test Mode : UNII-2C/ TX N40 Mode 5510MHz
Horizontal
130 dBuVim
! \
> / \
Me—fﬁ
30
541000 543000 5450.00 5470.00 5490.00 551000 553000 555000 557000 561000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5460. 0000 11. 49 42. 68 54. 17 68.30 —14.13 Peak
2 5460. 0000 1.55 42. 68 4423 54.00 -9.77 AVG
3 5470. 0000 22. 17 42.73 64. 90 68.30 -3.40 Peak
4 5470. 0000 2. 88 42.73 45. 61 54.00 -8.39 AVG
5 * 5507. 4000 47. 46 42.90 90. 36 54.00 36. 36 AVG No Limit
6 5508. 2000 57.84 42.90 100. 74 68.30 32.44 Peak No Limit
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Orthogonal Axis : [X

Test Mode : UNII-2C/ TX N40 Mode 5510MHz

Horizontal

80 dBuVim

1 O T ]

e O e I N N [ B | [ B

.

X
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X
0
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 11020. 9300 32. 84 14.78 47. 62 74.00 —26.38 Peak
2 * 11021.0100 21.98 14.78 36.76 54.00 -17.24 AVG
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Orthogonal Axis : [X
Test Mode : UNII-2C/ TX N40 Mode 5550MHz
Vertical
130 dBuVim
1
2

v
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545000 547000 5490.00 551000 553000 5550.00 5570.00 5590.00 561000 5650.00
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5544. 8000 66. 76 43. 02 109. 78 68.30 41.48 Peak No Limit
2 * 5547. 2000 55. 93 43. 02 98. 95 54.00 44.95 AVG No Limit
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Orthogonal Axis :

X

Test Mode :

UNII-2C/ TX N40 Mode 5550MHz

80 dBuVim

Vertical

0 T W I e
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2
X
40 1
X
0
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000
{MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 11099.9400 21.89 14. 97 36. 86 54.00 —-17.14 AVG
2 11103.8000 33.40 14.98 48. 38 74.00 -25.62 Peak
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Orthogonal Axis : [X
Test Mode : UNII-2C/ TX N40 Mode 5550MHz
Horizontal
130 dBuVim

Ny

80
- N
30
545000 547000 5490.00 551000 553000 5550.00 5570.00 5590.00 561000 5650.00
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 * 5546. 2000 51. 98 43. 02 95. 00 54.00 41.00 AVG No Limit
2 5548. 8000 62. 30 43.03 105. 33 68.30 37.03 Peak No Limit
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Orthogonal Axis :

X

Test Mode :

UNII-2C/ TX N40 Mode 5550MHz

80 dBuVim

Horizontal

0 T W I e

11} - I N N [ B | [ B

X
40 1
X
0
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 11100.0199 21.68 14. 97 36. 65 54.00 —-17.35 AVG
2 11099.5599 32.59 14. 97 47.56 74.00 -26.44 Peak
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Orthogonal Axis :

X

Test Mode : UNII-2C/ TX N40 Mode 5670MHz
Vertical
130 dBuVim
1
X
2
. |
/ﬁv \\ 3
4
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.—'—'_'_"_,_,— _\_\_‘_“"—\—\_H_
30
557000 559000 561000 5630.00 5650.00 5670.00 5690.00 5711000 573000 577000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 5663. 8000 64. 48 43. 37 107. 85 68.30 39.55 Peak No Limit
2 * 5673. 6000 54. 15 43.40 97.55 54.00 43.55 AVG No Limit
3 5725. 0000 23. 67 43. 56 67.23 68.30 -1.07 Peak
4 5725. 0000 9. 56 43. 56 53.12 54.00 -0.88 AVG
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Orthogonal Axis : [X

Test Mode : UNII-2C/ TX N40 Mode 5670MHz
Vertical
80 dBuVim
:IMJHL!H_L —|L||-||_||_|UHLJ|-|I.I|-|I_I JHI_!_I|_||_4 —|I_!_‘I_I|_! !_! |
I - 5 O A _
X
40 1
X
0
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 11339.5599 22. 86 15. 56 38. 42 54.00 —-15.58 AVG
2 11343.0800 33.19 15.57 48.76 74.00 -25.24 Peak
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Orthogonal Axis : |X

Test Mode : UNII-2C/ TX N40 Mode 5670MHz
Horizontal
130 dBuVim
1
#
2

80
e Mo .
X
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30
557000 559000 561000 5630.00 5650.00 5670.00 5690.00 5711000 573000 577000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5664. 6000 60.91 43. 38 104. 29 68.30 35.99 Peak No Limit
2 * 5672. 6000 50.91 43.40 94. 31 54.00 40.31 AVG No Limit
3 5725. 0000 21. 34 43. 56 64. 90 68.30 -3.40 Peak
4 5725. 0000 5. 66 43. 56 49. 22 54.00 -4.78 AVG
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Orthogonal Axis : [X

Test Mode : UNII-2C/ TX N40 Mode 5670MHz

Horizontal

80 dBuVim
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0
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000
{MHz)
No.  Frea. Loedl™  Fomroc®  peas©  Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 11335. 1500 32. 38 15.55 47.93 74. 00 —26. 07 Pealk
2 * 11338.8900 21. 86 15. 56 37.42 54. 00 -16. 58 AVG
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Orthogonal Axis: [X

Test Mode: UNII-3/TX A Mode 5745MHz
Vertical
130 dBuVim
5
— 6
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269500 570500 Sf15.00 ar2o00 a73500 274500 afos .00 6o .00 Sifo00 ar9n .00
(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5715. 0000 13. 52 43.53 57. 05 109.40 -52.35 Peak
2 5715. 0000 3.85 43.53 47. 38 109.40 -62.02 AVG
3 5725. 0000 24. 48 43. 56 68. 04 122.20 -54.16 Peak
4 5725. 0000 11.10 43.56 54. 66 122.20 -67.54 AVG
5 * 5743. 6000 65. 56 43. 62 109. 18 122.20 -13.02 Peak
6 5744. 0000 57.71 43. 62 101. 33 122.20 -20.87 AVG
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Orthogonal Axis: (X

Test Mode: UNII-3/TX A Mode 5745MHz

Vertical

80 dBuVim

1 O T ]

e O e I N N [ B | [ B

2
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100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 11491. 2000 22. 37 15.93 38. 30 54.00 —-15.70 AVG
2 11491.7600 32.19 15.93 48.12 74.00 -25.88 Peak
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Orthogonal Axis:

X

Test Mode: UNII-3/TX A Mode 5745MHz
Horizontal
130 dBuVim
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569500 570500 571500 572500 573500 574500 575500 5765.00 5700 579500
{MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5715. 0000 8. 44 43.53 51.97 109.40 -57.43 Peak
2 5715. 0000 0. 98 43.53 44.51 109.40 -64.89 AVG
3 5725. 0000 10. 85 43. 56 54. 41 122.20 -67.79 Peak
4 5725. 0000 3. 02 43. 56 46. 58 122.20 -75.62 AVG
5 * 5743. 8000 54. 46 43. 62 98. 08 122.20 -24.12 Peak
6 5746. 8000 49. 84 43.63 93. 47 122.20 -28.73 AVG
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Orthogonal Axis: (X

Test Mode: UNII-3/TX A Mode 5745MHz

Horizontal

80 dBuVim
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100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 11490. 4000 21. 60 15.93 37.53 54.00 —-16.47 AVG
2 11490.4800 31. 36 15.93 47.29 74.00 -26.71 Peak
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Orthogonal Axis: |X

Test Mode: UNII-3/TX A Mode 5785MHz

Vertical

130 dBuVim
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573500 574500 575500 5765.00 577500 578500 579500 5805.00 581500 583500
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 5783. 8000 57. 20 43.74 100. 94 122.20 -21.26 AVG
2 * 5788. 4000 65. 07 43.75 108. 82 122.20 -13.38 Peak
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Orthogonal Axis:

X

Test Mode:

UNII-3/TX A Mode 5785MHz

80 dBuVim

Vertical
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100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 11567. 8900 32. 32 16. 03 48. 35 74.00 —25.65 Peak
2 * 11569. 9200 22. 22 16. 03 38.25 54.00 -15.75 AVG
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3L

Orthogonal Axis: |X
Test Mode: UNII-3/TX A Mode 5785MHz
Horizontal
130 dBuVim
2

30
573500 574500 575000  5760.00

Sff500 578500 579500 580500 581500 583500
(MHz)

Reading Correct Measure Limit Margin

No. Frea. Level Factor ment

MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5784. 1000 47.13 43.74 90. 87 122.20 -31.33 AVG
2 * 5783. 9000 55. 04 43.74 98.78 122.20 -23.42 Peak
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Orthogonal Axis: (X

Test Mode: UNII-3/TX A Mode 5785MHz

Horizontal

80 dBuVim

1 O T ]

e O e I N N [ B | [ B

X
40 1
X
0
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 11570. 1200 21. 57 16. 03 37.60 54.00 —-16.40 AVG
2 11571.4400 31.68 16. 04 47.72 74.00 -26.28 Peak

Report

No.: BTL-FCCP-2-1710C249
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=3 T

4

Orthogonal Axis: |X

Test Mode: UNII-3/TX A Mode 5825MHz
Vertical
130 dBuVim
1
2 T
T
. / \
3
N X
ya \/\\fl
. T ——e |
30
577500 578500 579500 5805.00 581500 582500 583500 584500 585500 587500
{MHz)
Reading Correct Measure .. .
No Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 5823. 8000 65. 94 43. 86 109. 80 122.20 -12.40 Peak
2 5823. 8000 57. 65 43. 86 101.51 122.20 -20.69 AVG
3 5850. 0000 19. 23 43.94 63. 17 122.20 -59.03 Peak
4 5850. 0000 6. 79 43. 94 50.73 122.20 -71.47 AVG
5 5860. 0000 14. 89 43. 97 58. 86 109.40 -50.54 Peak
6 5860. 0000 4. 04 43. 97 48. 01 109.40 -61.39 AVG
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Orthogonal Axis:

X

Test Mode:

UNII-3/TX A Mode 5825MHz

80 dBuVim

Vertical

0 T W I e

11} - I N N [ B | [ B

I T _
2
40 X
0
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 11649. 3900 33.73 16.12 49. 85 74.00 —24.15 Peak
2 * 11649. 9800 22.63 16.12 38.75 54.00 -15.25 AVG

Report No.: BTL-FCCP-2-1710C249
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=3 T

4

Orthogonal Axis: |X

Test Mode: UNII-3/TX A Mode 5825MHz
Horizontal
130 dBuVim
1 -\_\_\_\_\_\_\_\_\_\_‘_‘—\—\.
2
\J 2
3 5
\_\ > e
/\/ \/\ 4 6
30
577500 578500 579500 5805.00 581500 582500 583500 584500 585500 587500
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 5826. 2000 55. 40 43. 87 99. 27 122.20 -22.93 Peak
2 5826. 4000 47. 41 43. 87 91. 28 122.20 -30.92 AVG
3 5850. 0000 10. 44 43.94 54. 38 122.20 -67.82 Peak
4 5850. 0000 0. 22 43. 94 44. 16 122.20 -78.04 AVG
5 5860. 0000 9. 06 43. 97 53. 03 109.40 -56.37 Peak
6 5860. 0000 -0. 05 43. 97 43.92 109.40 -65.48 AVG
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Orthogonal Axis: (X

Test Mode: UNII-3/TX A Mode 5825MHz

Horizontal

80 dBuVim

1 O T ]

e O e I N N [ B | [ B

X
40 1
X
0
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 11648. 3000 21. 07 16.12 37.19 54.00 —-16.81 AVG
2 11653. 7699 31.49 16.13 47.62 74.00 -26.38 Peak

Report
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Orthogonal Axis: |X

Test Mode: UNII-3/TX N20 Mode 5745MHz
Vertical
130 dBuVim
5
——
/,//ﬂ’;# 6

80
S Y Y
2 / \“\
_____fwaeﬁ/‘/
30
569500 570500 571500 572500 573500 574500 575500 5765.00 5700 579500
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5715. 0000 11.97 43.53 55. 50 109.40 -53.90 Peak
2 5715. 0000 2. 86 43.53 46. 39 109.40 -63.01 AVG
3 5725. 0000 25.73 43. 56 69. 29 122.20 -52.91 Peak
4 5725. 0000 11.08 43. 56 54. 64 122.20 -67.56 AVG
5 * 5744. 3000 64. 12 43. 62 107. 74 122.20 -14.46 Peak
6 5747. 0000 56. 28 43.63 99.91 122.20 -22.29 AVG

Report No.: BTL-FCCP-2-1710C249

Page 184 of 504



3L

GN
©p
R

b A it

(.

Orthogonal Axis: (X

Test Mode: UNII-3/TX N20 Mode 5745MHz

Vertical

80 dBuVim

1 O T ]

e O e I N N [ B | [ B

2
X
40 1
X
0
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 11490. 1400 21.91 15.93 37.84 54.00 -16.16 AVG
2 11491.4700 32.70 15.93 48. 63 74.00 -25.37 Peak
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Orthogonal Axis: |X

Test Mode:

UNII-3/TX N20 Mode 5745MHz

130 dBuVim

Horizontal

ggxm

80
fa) A
v W
, \/W W,
2 J/ \/\’\
MMW M|
30
569500 570500 571500 572500 573500 574500 575500 576500 577500 579500
(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5715. 0000 15.93 43.53 59. 46 109.40 -49.94 Peak
2 5715. 0000 4. 49 43.53 48. 02 109.40 -61.38 AVG
3 5725. 0000 32. 62 43. 56 76.18 122.20 -46.02 Peak
4 5725. 0000 19. 46 43. 56 63. 02 122.20 -59.18 AVG
5 * 5747. 0000 62. 64 43.63 106. 27 122.20 -15.93 Peak
6 5747. 3000 54. 26 43.63 97.89 122.20 -24_31 AVG
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Orthogonal Axis: (X

Test Mode: UNII-3/TX N20 Mode 5745MHz
Horizontal
80 dBuV/im
MHLHJHU —||.||-||_||_|UF|LJ|-||.||-||_| JHI_!_II_ILA —II_!_‘I_II_! !_! |
I e _ N I o
X
40 1
X
1]
100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 4000000
(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 11489. 4300 21. 83 15.93 37.76 54.00 -16. 24 AVG
2 11490. 2800 32. 67 15.93 48. 60 74.00 -25.40 Peak
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Orthogonal Axis:

X

Test Mode: UNII-3/TX N20 Mode 5785MHz
Vertical
130 dBuVim
2
X
1
. |
A Af/ \f\A
oY v .
" LPL_M_H_H_—
30
573500 574500 575500 576500 57/500 578500 579500 580500 581500 583500
(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5785. 8000 56. 31 43.74 100. 05 122.20 -22.15 AVG
2 * 5786. 3000 64. 82 43.74 108. 56 122.20 -13.64 Peak
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Orthogonal Axis: (X

Test Mode: UNII-3/TX N20 Mode 5785MHz
Vertical
80 dBuV/im
MHLHJHU —||.||-||_||_|UF|LJ|-||.||-||_| JHI_!_II_ILA —II_!_‘I_II_! !_! |
I - 5 _ S I o
X
10 1
X
1]
100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 4000000
(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 11570. 8000 22. 48 16. 03 38.51 54.00 -15.49 AVG
2 11574. 4600 32. 45 16. 04 48.49 74.00 -25.51 Peak
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Orthogonal Axis: (X
Test Mode: UNII-3/TX N20 Mode 5785MHz
Horizontal
130 dBuVim
1
#
2

80
)
ok i
‘L/\J
30
573500 574500 575500 576500 57/500 578500 579500 580500 581500 583500
(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 * 5787. 2000 62. 43 43.75 106. 18 122.20 -16.02 Peak
2 5787. 2000 53.85 43.75 97. 60 122.20 -24.60 AVG
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Orthogonal Axis: (X

Test Mode: UNII-3/TX N20 Mode 5785MHz
Horizontal
80 dBuV/im
MHLHJI_IU —IUHI_II_IUHLJ”UHI_I JHI_!_II_!_A —|I_!_‘I_||_! !_! |
1
X
40 2
X
1]
100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 4000000
(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 11566. 4200 31. 26 16. 03 47. 29 74.00 -26.71 Peak
2 * 11570.1100 21.93 16. 03 37.96 54.00 -16. 04 AVG
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Orthogonal Axis:

X

Test Mode: UNII-3/TX N20 Mode 5825MHz
Vertical
130 dBuVim
2
X
1 -\_\_\_\_\_\_\_\_\_\_‘_‘—\—\.
T
. |
/\N W 3
1, X 4
va 5
f‘/ M X
B
30
577500 578500 579500 580500 5381500 582500 583500 584500 585500 587500
(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5826. 9000 56. 59 43. 87 100. 46 122.20 -21.74 AVG
2 * 5827. 1000 64. 83 43. 87 108.70 122.20 -13.50 Peak
3 5850. 0000 18.81 43.94 62.75 122.20 -59.45 Peak
4 5850. 0000 6. 45 43.94 50. 39 122.20 -71.81 AVG
5 5860. 0000 11.93 43. 97 55.90 109.40 -53.50 Peak
6 5860. 0000 2. 68 43.97 46. 65 109.40 -62.75 AVG
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Orthogonal Axis:

X

Test Mode:

UNII-3/TX N20 Mode 5825MHz

80 dBuVim

Vertical

0 T s

11} - I N N [ B | [ B

I ——|- -
1
40 X
1]
100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 4000000
(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 11651. 7500 22. 94 16.13 39. 07 54.00 -14.93 AVG
2 11652. 2300 33. 43 16.13 49.56 74.00 -24.44 Peak
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Orthogonal Axis:

X

Test Mode: UNII-3/TX N20 Mode 5825MHz
Horizontal
130 dBuVim
1
X T
2
o |
L 3
A w\ i
. 5
X
. i
30
577500 578500 579500 5805.00 581500 582500 583500 584500 585500 587500
(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 5823. 3000 62. 21 43. 86 106. 07 122.20 -16.13 Peak
2 5823. 5000 54. 26 43. 86 98.12 122.20 -24.08 AVG
3 5850. 0000 24. 52 43.94 68. 46 122.20 -53.74 Peak
4 5850. 0000 7.12 43.94 51. 06 122.20 -71.14 AVG
5 5860. 0000 10. 48 43. 97 54._45 109.40 -54.95 Peak
6 5860. 0000 1.58 43.97 45.55 109.40 -63.85 AVG
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Orthogonal Axis: (X

Test Mode: UNII-3/TX N20 Mode 5825MHz
Horizontal
80 dBuV/im
MHLHJHU —||.||-||_||_|UF|LJ|-||.||-||_| JHI_!_II_ILA —II_!_‘I_II_! !_! |
I S _ S I o
X
40 1
X
1]
100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 4000000
(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 11648. 7500 22. 04 16. 12 38. 16 54.00 -15.84 AVG
2 11651. 5599 32. 83 16.13 48. 96 74.00 -25.04 Peak
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Orthogonal Axis: |X

Test Mode: UNII-3/TX N40 Mode 5755MHz
Vertical
130 dBuVim
i
/ .
/ 6
X
) /4/ \\\
b ‘ ™~
_o-\_\___'_‘-"_/ _\-‘_\_"‘-\—\_\_\_
30
565500 567500 569500 5711500 573500 575500 571500 579500 581500 585500
(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 5715. 0000 33. 57 43.53 77.10 109.40 -32.30 Peak
2 5715. 0000 23. 66 43.53 67.19 109.40 -42_21 AVG
3 5725. 0000 42. 02 43. 56 85. 58 122.20 -36.62 Peak
4 5725.0000 30.71 43. 56 7427 122.20 -47.93 AVG
5 * 5759. 0000 65. 21 43. 66 108. 87 122.20 -13.33 Peak
6 5759. 4000 55. 32 43. 66 98. 98 122.20 -23.22 AVG
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Orthogonal Axis: (X

Test Mode: UNII-3/TX N40 Mode 5755MHz
Vertical
80 dBuV/im
MHLHJHU —||.||-||_||_|UF|LJ|-||.||-||_| JHI_!_II_ILA —II_!_‘I_II_! !_! |
I —=l= _ S I o
X
10 2
X
1]
100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 4000000
(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 11508. 8099 32. 82 15. 96 48.78 74.00 -25.22 Peak
2 * 11510. 7000 22.54 15.97 38.51 54.00 -15.49 AVG
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Orthogonal Axis:

X

Test Mode: UNII-3/TX N40 Mode 5755MHz
Horizontal
130 dBuVim
/.-" i
5
X
[
80 3
1
£ o
30
565500 567500 569500 571500 573500 575500 577500 579500 5381500 585500
(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 5715. 0000 27. 26 43.53 70.79 109.40 -38.61 Peak
2 5715. 0000 18.99 43.53 62. 52 109.40 -46.88 AVG
3 5725. 0000 30.70 43. 56 74. 26 122.20 -47.94 Peak
4 5725. 0000 24. 87 43. 56 68. 43 122.20 -53.77 AVG
5 * 5748. 6000 60. 28 43.63 103. 91 122.20 -18.29 Peak
6 5751. 0000 50.51 43. 64 94.15 122.20 -28.05 AVG
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Orthogonal Axis: (X

Test Mode: UNII-3/TX N40 Mode 5755MHz
Horizontal
80 dBuV/im
MHLHJHU —||.||-||_||_|UF|LJ|-||.||-||_| JHI_!_II_ILA —II_!_‘I_II_! !_! |
1
X
40 2
X
1]
100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 4000000
(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 11506. 3900 31. 68 15. 96 47. 64 74.00 -26. 36 Peak
2 * 11510. 4000 21. 46 15.97 37.43 54.00 -16. 57 AVG
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Orthogonal Axis: |X

Test Mode:

UNII-3/TX N40 Mode 5795MHz

130 dBuVim

Vertical

L .

80
/_/f/ 3
5
ya AN
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l I S —
30
569500 571500 573500 575500 577500 579500 581500 583500 585500 589500
{MHz)
No. Frea.  joading [forrect easwr® Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5789. 4000 55. 02 43.75 98. 77 122.20 -23.43 AVG
2 * 5789.6000 64. 55 43.75 108. 30 122.20 -13.90 Peak
3 5850. 0000 26. 11 43.94 70.05 122.20 -52.15 Peak
4 5850. 0000 9. 45 43.94 53. 39 122.20 -68.81 AVG
5 5860. 0000 18. 06 43. 97 62. 03 109.40 -47.37 Peak
6 5860. 0000 6. 48 43. 97 50. 45 109.40 -58.95 AVG
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Orthogonal Axis:

X

Test Mode:

UNII-3/TX N40 Mode 5795MHz

80 dBuVim

Vertical

0 T s

11} - I N N [ B | [ B

2
X
40 1
X
1]
100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 4000000
(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 11589. 6600 21.11 16. 06 37.17 54.00 -16. 83 AVG
2 11594. 9800 32. 06 16. 06 48.12 74.00 -25. 88 Peak
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